The following catalog
has gaps In Its page
numbers, or doesn't
have any numbers.
We have chosen to

leave the page
numbering in the
order that Acrobat
assigns it.



MCGRAWDISON

L ‘Onan Service Parts’

REEE S R ! ‘ .
| g76-0222 |

| 3-84(Spec K)
' | Replaces
1 3-83(SpecK) .

L ipantedinusa




GENERAL INFORMATION

INSTRUCTIONS FOR ORDERING REPAIR PARTS

For parts or service, contact the deaier from whom you purchased this equipment or tefer (o your Nearest
Authorized Onan Parts ard Service Center.

To avoid errors or delay in filling your parts order, please furnish all information requested.
Always refer to the nameplate on your unit.

1. Aiways give the MCDEL, SPEC NO. and SERIAL NO.

O ~ MeSRAWEDISON O

MODEL AND SPEC NO.

\‘\—\L

For handy reference. insert “YOUR™
nameplate information in the spaces above.

L)l

2. Do not order by reference number; always use part number and description.

3. Give the part number, description and quantity needed of each item. If an oider part cannot be identified,
return the part prepaid to your dealer or nearest Onan Parts and Service Center. Print your name and address
plainly on the package. Write a letter to the same address stating the reason for returning the part.

4. State definite shipping instructions. Any claim for loss or damage to your unit in transit should be filed
promptly against the transportation company making the delivery. Shipments are complete unless the
packing list indicates items are back ordered.

Prices are purposely omitted from this Parts Manual due to the confusion resulting from fluctuating costs, import
duties, sales taxes, exchange rates, etc.

- For current parts prices, consuit your Onan Dezler. Distributor or Parts and Service Center.

“En esta lista de partes los precios se omiten de proposito, ya que bastante confusion resulto de nucljuacﬁonea de
los precios, derachos aduanaies, impuestos de venta, cambios extrajeros, etc.” ‘ :

Consiga los precios vigentes de su distribuidor de productos “ONAN.™

Stg. W36a

A2



~
Q)
=2
4]
o)
w=in
O
Q
-
o
1)
-
onln
w»

General Information ..........cvrmeieiinurennereeaannans e renecaceanneaenae s saanarrranaunrannes A2
Alphabetical Index ............c.ouorriiiiiimi i Crveneanaaaanaans seraeraees .. A3
INtrOAUCHION ...ttt iineeaaresansanranaranas P e eeemar et nereaararaan A4
Sl Data TaDI® ...t b a e edamaanasees P e Ad
Electrical Data Table ... ..ottt cinueriannsneasnranansnansnarosunsnn ey bareeesmereans Ad
Engine Section - TableofContents ...... .............o.iennn... erreeaneaan o ereiaasenenessarrannn . 81
Control Section - TableofContents ...... ....... AU  } |
Generator Section - Table o Conlents.......... e ceeaan ererenssanmssensnecnansasssessasss FY
Chassis-HousingSectiors-TabholConhnu..m....m..._‘....,,....‘..,.”._..,.........,.,.......,.61
ITEM PAGE ITEM PAGE
Alr C1BaNMer. .ttt iacineneranstrnananss B2 Heater, Elec - Lontrol. ... v unns ...E3
R - Y aliT: E 2+ o O 83 Heater, £lec - Engine loolanmt.......... L
Ammeter, AC..... et et e 010 Hezater, Elec -~ Generator......coevvvnsns F6
Ammeter, BC..... ... et tsraesresser s 02 Medt ExChaNger. . ..covenenscuannsasssa.810
Battery CableS....cvueiieennnenvnens ...86 Hose{s}) - Coolimg System,.............B10
Belt, Drive ~- Alternator ............ ...83 Houstmg, Comirol. .. ..oun e enaan .. E7
Be!t Guard{s).....ooiiiniiiininny ..83.810 indicator Light{s)...cnuerrnnenen .....810
L.-au. RAdiatOT . v vreeneasnarnonnannornas 810 Manifold, Exhaust - Liquid twued we'ssC3
fapacitor Assy (UJ“ Switchtng Reg}....Di4 Meter{s), AC...ovvrunnuonnnnn .m._.,...BEﬂ
ERASS T8 s eesnsevnsoseenneanncnunsnnonnens G2 Mount . anr@mﬁ@n - Control. . .....DY0
{ircyit Breaker - aen Control......... 010 Mount, Emg/Gom. . i reaamaane 63
Lircuit 8reaker - Main Line............ G4 Muffler, Exhaust - Marine......... SRR |
Control ,Engine - 12VOC,1 Faglt Light...02 011 Drain Hardware. ...ovvreneannannnnne B4
Cantrol ,Engine - 12VDC,5 Fault Light...Dd Pulley - AlLernator. . ... oeveeneensnnnns 83
fontrol,Engine - 24VDC,1 Fault Light...06 Rotor, Exciter...... beeee e eiaso.F§
Control,Engine - 24VDC,S Fault Light...0B Rotor, Generator........ .... R T
{untrol,.Eng/Gen - Ruggedized .......... £l Sendar - Engine Temperatuyre............84
tontrnl.Generator ................ ve.. 010 Tender - 0f7 Pressure......ccsnevasae..B8
{ontrol,Generator with Swit ching Reg .12 Solenoid, Elec - Fuel System........ ...B8
Cooling System with Heat Exchanger....B810 S CArter. . v inenorassnens Paeeas — 1
Cooling System with Keel Cooler..... ..812 Stator, Excnter ..... crmeresam e I 4
Cover, Protective........... PR 1 | Stator, Generator.......ocveavvsnencer.F2
Current Transformer(s)......ccvovv.....E2 Switch - Hi Exhaust Temperature.......Bl4
Elament, Air Cleaner........ J R - Switch - Hi Engine Temperatyre.......,.B86
Exnaust Tee - Water tmjie«r:t:ion...w.w..‘.Bﬁ» Switch - Low Engine Temperatyre......,.B4
Exhaust System - Mﬁarine.. ...... RS o | Switceh - DIl Pressure. . ... .vruruansasn B8
Faulr Light{s).. e e .02 Cwfiteh = Dwerspeed. ..o cuvnennavnnansnn .F2
F‘ll\'_Ef’. Ai!‘ ........... .w..u«.‘.w.q...az W‘,ﬁm@meter"""*"' "“-m-\unoo*»-ucmz
Filter, Engine Coolant ...... RN o Valve - Vacuum Re%nef,.,,.,.....mu...~,01
Filter, Fuel. e e ey veve..-B8 Vermier Throttle. oo nninenennonns ..L6
Fileer, \mltage Regulatcr ........... ver.EB Voltage Supressor(s)...................F8&
Fuel Line(s) e en et e 86 PEY & 4073 71 U AN 5.
Fuse{s).......... R, ... 02,000 Water PumP....oueirianinasnnnaennsaaa.B10
Gaugels), DC....ouunnn. e ...02 Wiring Harness - Control to Engine.....B4
Generator Assembly.......... R X 4 Wwirimg Harness - Engine Comtrol........D2
Generator Adaptor............ e v.o..86 Wirimg Harness - Genmerator Lontrol....D10

A3



INTRODUCTION

FORWORD

This parts manual applies to the standard generator sets listed below. Any engine parts modified or
added to the set will be listed in this manual. These modified or added parts supersede similar parts
listed in the Onan Engine manual. The illustrations are arranged in groups of related items, and each
part or assembly is identified by a reference number. All parts illusirated are typical, and unless
otherwise mentioned. parts are interchangeable. These typical illustrations are subject to change and
reflect only the latest replacement parts arrangement. The Right and Left generator set sides are
determined by facing the front end of the engine. :

SET DATA TABLE

MODEL IDENTIFICATION | RATING = MODEL IDENTIFICATION ' RATING

i 25.0 MDEH -*.#g 25.000 watts 30.0 MDEH -* 2§ * 30.000 Watts
ELECTRICAL DATA TABLE
*VOLTAGE CODES = VOLTS HERTZ WIRE PHASE 1 . NOTES
3 7120 240 60 3 1 :
f 8C | 240 480 §0 4 3
| 7 220 380 &0 4 3
! 9x C 347 600 €0 4 3 i
15 | 120 240 &0 12 1 ‘ .
15 120 208 60 12 3 ; .
120 240 ‘ :
127:220 : B L ?
139:240 ‘ j : : o o
240 476
254 440
227 480 ‘
53 1207240 50 3 | 1
g15 C110 220 50 : 12 1 z .
. 115230 ‘ ‘
| 515 L110:190 50 ‘ 12 ! k] ! *
i 16220 i | !
! 115200 | ! ]
’ 115230 ‘ ; ,
! C 120 208 \ i ]\
127 220 \ { |
220 380 : ;
230 400 | | |
| 240:418 ; ‘ l .
L 2%4.44) 1| : ! ;

~ Voitage codes mhaw maodel letters msagnmmm
® - Spechication number number 3 % standard. All others indicate vamvammm
£ - Specihcation letter. letter pavances (A to B B to C. elc ) wilh major « manufacturing changes,

- These generators are reconnectible, refer 1o Operator's manual tor winng data

A4



Enaine Section

Table of Contents

ILLUSTRATION PAGE
Air Cleaner.......cvvn.. ceesene ceenceracnnononens ee.s..B2
B - T I o PP P - X
Engine Parts - Left Side.....covvevuuennnn.. -
o Ergine Parts - Right Side.......ccvuernmennn. cieecsas..BB
e Fuel System............. e ere e et e e aer e £8
L Cooling System with Heat Exchanger............. e B10
Cooling System with Keel Ccoler.............. seoees...B12
High Exhaust Temperature Switch.......... i nnnn. B14
Marine Exhaus¢ System......... et e e i e aeeeeanan e eaanas Cl
Engine Coolant Filter Assembly.............. e e raeeaas c2
Exhaust Manifold - Ligquid Cooled.......... e eeereoC3
Engine Co0lant Heater.. ..ot teeeerivenennennennnans ...C48
Vernier Throttle......... Gevevseseenanenn ceesave eee...CH

\‘
" ENGINEREPLACEMENT PARTS

| 'All engine replacement parts must be ordered from the engine manufacturer. except those modified or added py
| Onan When ordering engine parts, refer to the manufacturer's namepiate and supply the Model, Spec. Serial
" _numbers and other avaiiable information. Refer to the engine manufacturer's manuals for your nearest authorized
distnbutor or parts center; or contact the Onan distributor from whom you purchased this set or assistanca in

ordering replacement parts.




AIR CLEANER

: - o
‘ o 1 : ‘ ! RN
h I R It RN
- j 1 | 1 ! AR
-4 | | i
A, |
-
2
1
F5-1913
REF. PARY ary., PARY
NO. NO. USED DESCRIPTION
1 503-0054 2?2  Ciamp, Hose
2 50G-1187 1 Hose, Rubber - Preformed
3 8650020 1 Nut. Wing (1/4-20)
4 1401091 §  Air Cleaner Assembly (lncludu‘ 1
AR U | Element) | | o SR | o
5/ 140-1r89 | 1 Euemammmamr ‘;11 A R | 1
Co AR L T L R T S A 1
| i | L

B2



ALTERNATOR

REF. = PART

NO.  NO.
11| 511-0084
2 | 800-0024

191-0725
191-0781
800-0030

850-0045
526-0030

©~ mmuw

9 191-0101
10 191-0791
11 191-0619
12 800-1096

13 862-0016
| 14 || 850-0060

15 52640219

650-0045

QTY.

USED
1
1.

wrh b b b — JRET S G W §

@ o

PART ‘
'DESCRIPTION

Belt, Drive .
Screw, Cup - Hex Head "
(5/16—1ax 12y

‘Washer, Lock- - Spring (5/16")

Guard, Belt |
Pulley

. Screw, Cap - Hex Head

(5/16-18 x 1-1/4")

Washer, l.ock - Spring (5/16")

Washer, Flat (13/32"1D x
7/8"0D x 1/8"Thk)

Strap, Adjusting

Spacer (Optional)

Heat Shield (Optional)

Screw, Cap - Hex Head
11/2-13 x 2-1/2")

Nut, Hex (1213 Lo
“Washer Lock - Spring (1/2" i
-Washer, Flat (17/32"ID Xi }

1"OD x 1/8"Thk)

REF.
. NO.

16
17
18
19

D 263
£- Parts mcluded wnth Alternators

ES-1406

PART Qary. .. PART

NO. USED | DESCRIPTION
850-0051 L2 Screw Cap - ﬁex Head ‘

P | (3/8-16'x 1-1/8") |
850-0050 2 Washer, Lock - Spring (3/8")
' 191-1554 1 Bracket, Mounting
ALTERNATOR (includes Parts Marked £)
191-1257 . 1 12vDC
191-1258 1 24/32VDC
RECULATOR VOLTAGE ‘
191-1389 1 12VvDC
191-0548 1 24 VDC
191-1259 1 32vVDC
868-0007 1 £Nut, Hex (5/8-18)
850-0070 1 £Washer, Lock-Spring (5/8")
515-0093 1 £Key, Woodruff (#5)
312-0201 1 Capacitor (Not used all

applications) .
191-0681 |1 ‘Cable Electrical
U j (Alternator| to Regulator)

191~0550 | 1 'Resistor: (Used with | |

| \
L 1971-1258 Alternator)



MISCELLANEOUS ENGINE PARTS - LEFT SIDE




MISCELLANEOQUS ENGINE PARTS - LEFT SIDE

REF. PART QTy. PART REF. PART Qry. PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 WIRING HARNESS - ENGINE 9 508-0015 1 +Washer, Insulating - Fiber (#8)
338-1693 1 Standard 10  870-0196 1 +Nut, Insulating (¥8)
1 Special (NOTE: Use Standard 11 332-1281 1 +Plate, Mounting - Terminal
Wiring Harness and add 12 302-0750 1 "Sender, Tachometer
electrical leads as required 13 302-0751 1 Tang, Drive - Tachometer
‘ ‘ i for optional sensors. switches; ‘ s Sender
I R L ! per Gen Set wiring dizgram) 14 302-0757 1 Drive Assembly - Tachometar
U2 1193-0246 1 *Sender. Temperature - 15. 5030131 1 - Clamp, Hose
R IR ‘ ' 'Engine Coolant o 16 503-0801 1 Hose, Aubber (5/8™"D x
RS 3 ' 821-0029 1 Screw. Self-locking - 718"0D x 14"Lg)
‘ Hex Washer Head 17 5050135 1 Nipple, Pipe - Half
. (3/8-16 1 3/47} {3/8"NPT x 1-1/2"Lg)
4 309-0269 1 *Switch, Thermostatic - 18 504-0030 1 Valve. Cock - Brass (3/8"NPT)
Low Engine Temperaiure i9 505-0101 1 Nipple, Pipe - Close
5 800-0047 1 Screw, Cap - Hex Head (3/8"NPT x 1)
; ‘ {3/8-16 x 5/8™) 20 102-0619 1 Adapter, Oil Drain
6 856-0010 1 Washer, Lock - External/Internai 21 102-0532 1 Gasket, “O" Ring
‘ Tooth (3/8™) 22 5050119 1 Elbow, Pipe - Street - 45 Deg
7 332-1292 1 Terminal Board {Includes {3/8 NPT)
Parts Marked -} 23 122-0644 1t Filter, Oil
8 809-0035 1 +Screw, Machine - Thread Cutting,

: Round Head (#8 x 3/4”)
. Lo ‘ ‘ ‘ ‘ ; - jtems used with fault lights or gauges on Engme Control Panel
L T L T T T o L [+ Panrts;lncludedm‘TermmalBoard !




| IDE
MiscsLLANEous ENGINE PARTS - RIGHT S

Dl N 1508
; I 1 . i



MISCELLANECQUS ENGINE PARTS - RIGHT SIDE

REF. PART Qry. PART REF. PART Qry. PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 309-0064 1 "Switch, Pressure - Oil 13 BOD-007. 8  Screw, Cap - Hex Head
{Shutdown) (7/16-14 x 1-1/4")
2 309-0169 1 *Switch, Pressure - Oil 14  800-0076 1 Screw, Cap - Hex Head
‘ ‘ . (Pre-Alarm) (7/16-14 x 2-1/4")
3 193-0244 1 “Sender, Pressure - Oil 15 850-0055 9  Washer, Lock - Spring (7/16")
4 193-0248 1 Sender. Temperature - Oil 16 231-0149 1 . Adapter, Generator
5 MOUNTING HARDWAF!E {Select as Appiicable} 17 516-0152 2  Pin, Dowel - Adapter
505-0059 1 Tee. Pipe {1/8"NPT) Alignment
505-0763 1 Cross. Pipe {1/8"NPT) 18 800-0071 1 Screw. Cap - Hex Head
505-0038 1 Nipple. Pipe - Close {7/16-14 x 1”)
(178"NPT x 3/4") 19 856-0012 1 Wastier, Lock - External/internal
505-0007 1 Bushing. Reducer - Hex Tooth (7/16")
(1/4"NPT x 1/8"NPT) 20 416-0530 1 Cable, Battery - Negative
6 “SWITCH, HIGH ENGINE TEMPERATURE {16"Lg)
309-0178 1 Shutdown 21 416-0531 1 Cable, Battery - Positive
309-0179 1 Pre-Alarm {24"Lg)
7 800-0069 i Screw, Cap - Hex Head 22 416-0446 1 Cable, Battery - Jumper
(7/16-14 x 3/4") 23 800-0072 8 Screw, Cap - Hex Head
8 191-0802 1 Cover. Access - Starter (7/16-14 x 1-1/4")
9 862-0001 2 Nut, Hex {1/4-20) 24 850-0055 8 Washer, Lock - Spring (7/16")
10. - 850-0040 2  Washer, Lock - Spring (1/4”) 25 403-0836 1 Bracket, Lifting
|11, 232-2219 2  Cover, Access - Generator 26 STARTER
b Lo Adapter: L 191-0722 1 12.vDC
| 12: 232-2211 2  Catch, Access Cover f 191-0703: 1 24/32VDC !

- Items used with fault lights or gauges on Engine Control Panel.

b7



FUEL SYSTEM




REF.
NO.

1
2

3

N O s

w W

10
11

12

14

4

16

FUEL SYSTEM

PART QTy. PART
NO. USED DESCRIPTION
516-0027 2 Pin, Cotter (1/16" x 1/2" Lg}
526-0016 2 Washer, Flat (17/64" 1D x

9/16"” OD x 1/32" Thk)
ROD, ACTUATING - FUEL VALVE

150-1943 1 MDEH (4-3/4" Lg)

150-1944 1 MDEG (9" Lg)

862-0001 1 Nut, Hex (1/4-20)

150-1945 1 Ball Joint

850-0040 1 Washer, Lock - Spring {1/4")

812-0150 2 Screw, Machine - Round Head
(1/4-20 x 5/8")

850-0040 2 Washer, Lock - Spring (1/4”)

862-0001 2 Nut, Hex (1/4-20)

307-1904 1 Solenoid - 12 VDC

800-0071 2 Screw, Cap - Hex Head
(7/16-14 x 17)

850-0055 2 Washer, Lock - Spring (7/16")

306-0214 1 Bracket, Mounting - Solenoid

149-1697 2 Element - Fue! Filter
(Includes Gaskets)

503-0685 1 Clamp Hose

LINE, FUEL - FLEXIBLE

501-0481 1 MDEH (20" Lg x

: . 1/8-27 NPT Male)
-501-0480 1 MDEG (30" Lg x

1/8-27 NPT Male)

b

REF.
NO.

17

18
19
20

21
22

23

24

25

26

PART
NO.

501-0242

502-0058
502-0577
$02-0306

502-0051
502-0193

501-0227
505-0007

502-0678

502-0872

QTy.
USED

2

PART
DESCRIPTION

Line, Fuel - Flexible
(24" Lg. 5/8-18 Female
Swivel both ends)
Tee, Pipe - Street
(1/8-27 NPT}
Adapter, Pipe - Hex
(5/8-18 x 1/8-27 NPT)
Adapter, Pips - Hex
{5/16-24 x 1/8-27 NPT)
Coupling, Pipe {1/8-27 NPT)
Connector, Pipe - Male
(1/8-27 NPT x 1/2-20 SAE)
Line, Fuel - Flexible
(24" Lg, 1/8-27 Male x
1/8-27 Male Swivel)
Bushing, Reducer - Hex
(1/4-18 NPT x 1/8-27 NPT)
Adapter, Pipe - Hex
{1/4-18 NPT Female x
9/16-18 UNF Male SAE 37
Deg)
Adapter, Pipe - Hex
{9/16-18 Female SAE 37 Deg
x M14 x 1.5 MM)



COOLING SYSTEM
WITH HEAT EXCHANGER

XCs-1241



REF.
NO.

N =

~“~O G,

e 4]

£

COOLING SYSTEM
WITH HEAT EXCHANGER

PART
NO.

503-0189
503-1164
503-1163
505-0907

505-0909
505-0912
505-0772

505-0771
130-0725

503-0365
503-0004
130-0508
503-1218
503-0553
503-1216
503-1220
504-0005
130-2230
80G-0007
8§50-0040
862-0001
331-0101
130-2231
505-0938

505-0908
509-0910
132-0274

132-0273
505-0130
800-0007
850-0040
862-0001
130-0722
130-0505

130-0800
130-0901
130-0902
821-0016

130-0715
130-2227
800-0048
526-0029
130-2223
130-1016

QTy. PART
USED DESCRIPTION

Clamp, Hose
Hose. Rubber (1710 x 1-3/8"0D x 48Lg)
Hose. Rubber (11D x 1-3/8"0D x 24"Lg)
Nipple. Pipe - Half, Brass
(3/4"NPT x 2°Lg)
Elbow. Pipe - 90 Deg. Brass (3/4"NPT)
Nipple. Pipe - Close. Brass (3/4"NPT)
Bushing, Reducer - Hex
{1-1/4"NPT x 3/4"NPT)
Tee. Pipe - Reducing
{2"NPT x 2"NPT x 1-1/4"NPT)
Tube. Injection - Water
Manifold, Exbaust - Liquid Cooled (See
Separate Figure for Components)
Clamp, Hose
Cilamp, Hose
Adapter, Tube
Hose. Rubber - Preformed
Hose. Rubber - Preformed
Hose, Rubber - Preformed
Hose. Rubber - Preformed
Cock. Drain (1/8"NPT)
Tube, Preformed
Screw, Cap - Hex Head (1/4-20 x 1)
Washer, Lock - Spring {1/4") |
Nut. Hex (1/4-20)
Hanger. Pipe
Bracket. Angle
Elbow. Pipe - 90 Deg, Reducing, with
Tapped Drain Port (1"NPT x 3/4"NPT)
1 Nipple, Pipe - Close, Brass
{1"NPT x 1-1/2"Lg)
1 Nipple. Pipe - Brass
(1"NPT x 3”Lg)
1 Pump. Water - Replacement (Does Not
Inctude Mounting Adapter and Gear)
Gasket
Plug, Pipe - Square Head (3/4"NPT)
Screw, Cap - Hex Head (1/4-20 x 1”)
Washer. Lock - Spring (1/4")
Nut. Hex (1/4-20)
Clamp
Heat Exchanger (Includes End
' Bonnet. Gasket. Pressure Cap)
Cap. Radiator (4 Lb) -
Bonnet, End
Gasket
Screw, Self-locking - Hex Washer
Head (5/16-18 x 3/4")
Bracket. Support - Lower
Bracket, Support - Upper
Screw, Cap - Hex Head (3/8-16 x 3/4")
Washer, Flat (3/8")
Guard, Belt
Gasket - Water Outlet

- = NN A= aa

p ¢}
m -
-

NI b omb €0 3 €O =b Q) =%~ =i wh b L) G

—t b N NY N) ok =

P P

— b N (A b



COOLING SYSTEM WITH
KEEL COOLER

. cs-12ea |

B12



REF.
NO.

1
2

3

KEEL COOLING SYSTEM

PART
NO.

503-0189 '

503-1164
505-0907
505-0909
505-0912
505-0772
505-0771
130-0725

132-0274

132-0273 |

130-0705 \
130-0900
130-1016
800-0048

526-0029
130-2223

aTy. PART
USED DESCRIPTION

2 Clamp, Hose
1 . Hose, Rubber ;
{1710 x 1-3/8"0D x aw L,,;
2 - Nipple. Pipe - Half, Brass
{374"NPT x 2°Lg)
2  Eibow. Pipe - 80 Deg, Brass
{314"NPT}
2 Nipple, Pipe - Close. Brass
{3/4”"NPT}
1 Bushing, Reducer - Hex
{1-174"NPT x 3/4“NPT}
1 Tee, Pipe - Reducing (2"NPT x
2"NPT x i-1/4"NPT)
1 Tube. Injeciion - Water
REF Manifold. Exhaust - Liguid Cooled
{See Separate Figure for Components)
1 Pump, Water - Replacement {(Does
-~ Not Include Adapter and Gear)
1 ' Gasket | 1
1, . Tank, Expanston ((lncludes Cap)
1 Cap. Ramator (4 Lb) ‘ :
1 Gasket '
3 Screw. Gap - Hex Head ‘
13!‘8«16 x 3/4" |}
2 Washer, Fiat (3/8")
1 Guard. Belt

See your authonzed Onan Marine Dealer for parts or service 3

on.itcenis installed between the Generator Set and me Keel Cooler

i
B13 3 1 ‘



HIGH EXHAUST TEMPERATURE SWITCH

EXS-1111

REF. PART Qry. PART
NO. NO. USED DESCRIPTION
1 812006 2 Screw, Macting - Round Head
#8-32x3:87)
2 526-0018 2 Washer, Fiat (17/64” 1D x
58" OD x 1/18” Thi}
3 8701183 2 - Nut, Wah ET Lockwasher
(»5-32)
4 309-0484 1 Switch, High Temperature
5 309-0501 1 Shield, Switch
6 BUSHING WITH SWITCH MOUNTING PLATE
50%.1376 1 MOES (3" NPT x 2-1/2" NPT)
505-1337 | MOEH (2-1/2" NPT x 2" NPT)
7 NIPPLE. PIPE
505-0114 ] MDEG (2-1/2" NPT x 3"}
505-0649 1 MDEH (2" NPT x 3")
8 TEE. PIPE - REDUCING
505-1304 L MOEG (2-1/2" NPT x 1-1.4" NPT
% 2-1/2" NPT}
$05-0771 1 MDEH (2" NPT x 1-1./4”
NPT x & NPT)

B14




7

MARINE EXHAUST SYSTEM

EXS-1109
PART . Qrv. PART REF. PART  QOTY. ~ PART
NO USED ‘ ‘DES;CHIP(TIOI‘C ‘ ‘ I NO..  NO. USED DESCRIP‘I’ION
cLame HOSE cheﬂwm . ‘ o '8 CLAMP. HOSE smmm |
. 1503-0688 | 4 || 3'87101/2" Hose Sue §03-0429 1-1/16" 10 2" Hose $¢ze L
‘5@3*&#4&6 4 718" 10 34" Hose Swue §03-0365 FB 1216 10 2-1/2" Hose Side : i
P L0D-0547 4 12" 10 78" Hose Sue §03-0574 ] 1-13:16" 10 3" Hose Size ‘ ‘
!503 183 . 4 916" to 1-1.116" Hose Size 503-0354 8 2-112" 10 3- 114" Hose Size
£03-0398 L4 13 167 to 1-3/'4” Hose Size 503-0648 8 2-8/16" 10 3-1/2" Hose Size
HOSE, RUBBER aSeuecu 503-0612 B 35 16" 10 4-1:4" Hose Size
503-0890 127 1D x 27/32" QD x 24" LG 5031180 8 4" 1 8+3/4" Hose Suze |
503-0658 a 127 1D x 2732 QD x 48" LG 9 HOSE EXHAUST - MARINE {Select)
503-0803 2 1210 x 27327 0D x 144" LG 503-1293 1 1-5/8” 1D x 2-1/32" OD x 120" LG
503-1163 2 IO % 1387 00 x 247 LG S03- 1206 f 1-7:8" 1D x 2-932° OD x 120" LG
B03-1202 2 1710 % 1:38° 0D » 72" LG G03- 1320 1 2710 x 2.13:32" OD x 120" LG
504-0062 1 Valve Vacuum Rehet 112" NPTy B3 1299 1 214" 10 x 2-5/8" OD x 120" LG
502-0270 1 Adapter Hex - Brass S03-1302 t 2-1.2" 1D x 2-15/16" QD x 120"
(38" NPT x 1.2” NPT’) LG
ELBOW. PIPE TO HOSE (Selacﬂ 503-1306 ; l 2-7 871D x3-7/16" OD x 120" LG
502-0237 ‘2: 12" NPT x 318" uu‘m:m- : o 500-1308 3127 mm- 3/32" oox natr' LG
| B02:088) ' 2| A4 NPT IDHose | | . © 110 MUFFLER, E‘KHAUST MANINE ' :
JEE PIPE - ﬂM‘i‘BtS@bM L 1 i 1552029 o1 270D inlet/Outiet Tulbes‘ SRR
| 502:0080 1 A8 NPT - three mmm PR D 1552009 | 1,2 ‘M‘ OD Inlet/Cutlet Tuﬁbes K P
502-0883 1 . 34" NPT x 310" ‘NPT x 127 NPT 1862010 | 1 2-4/2° OD Inlet/Oitlet Tupes: . !
155:1002 .1 Steainer Water - Thry Hull | 155-2001 1 | 2-7/8" OD InjetOutlel Tubes = | 3
P ‘ : ‘ 1 3-1/2" 00 Inje1/Outiel Tubes

- 1552012



ENGINE COOLANT FILTER ASSEMBLY

CS-%059

REF. PART GvY. PART

NO. NO. USED DESCRIPTION
FILTER ASSEMBLY. ENGINE COOLANT
130-0462 - 1 15 to 30 Gatlon Capacity

{Repiacement Items Marked £)

S to 10 Gatlon Capacity

130-0497 1
‘ ‘ {Replacement Items Marked ¥)

o o e e
1 KIT REPLACEMENT - FILTER {includes ltems 2 Thru 4)

130-0769 1 £Original Equipment (Water
Coolant)
130-0770 1 £Special (Perm: Anti-Freeze
Coolant)
130-0771 1 #Original Equipment {Water
Coolant)
130-0772 1 tSpecial {(Perm Anti-Freeze
Coolanty
2 GASKET. COVER
130-0777 1 £
130-0778 1 t
3 ELEMENT FILTER
130-0773 1 £Chromate {Water Cootant)
130-0774 1 £Special (Perm Anti-Freeze
1 | Coolant) 1

4’ PLATE.SACRIFICAL | ‘ SRS
3 | £ P ‘:1

130:0779: 1 1 ‘ ‘ ‘
130-0780 Tt

£ - NOTE: Used on 130.0462 Filter Assembly|
t - NOTE: Used on 130-0497 Filter Assembiy.

C2



EXHAUST MANIFOLD
(LIQUID COOLED)

EXS-1097a

REF.  PART QTy. PART REF. PART QTy. PART

NO. NO. - USED DESCRIPTION NO. NO. USED DESCRIPTION
1  503-0183 s 2 Clamp, Hose : t2  502-0053 1 Eibow, Pipe - Street
2 503-0833 1 Hose, Rubber (5/8"1D x , 45 Deg (1/8 NPT)
S : 61/64"0D x 24"Lg) ‘ 13 505-0173 1 Nipple. Pipe -
3 505-0135 2 Nipple, Pipe - Half ‘ (2"NPT x 4"Lg)
(3/8"NPT x 1-1/2"Lg) 15  154-2415 1 Manifold, Exhaust - Liquid
4 | 505-0120 2 ! Elbow, Pipe - Street ‘ Cooled
90 Deg (3/8"NPT) 16 154-2421 2  Shim
5 501-0009 1 Line, Fuel - Flexible (1/8 NPT 17 154-2422 1 Shim
‘ : C .Male x: 1/4 SAE Male x 36" Lg) | ‘ 18 154-2423 i 2 . Gasket. : :
6| 130-2225 1. Line, Water | || } 19 154-2424 | 1 Gasket: S . 5
7/ 5020073 . 1l . Eibow, Pipe to Tube - 90 Deg : | | 20 505-0019 1 Bushing, Reducer- Hex } B
|8 5020074 1 Elbow PipetoTube-90Deg | . | (1/2NPTx3/8NPT) | §
1.9l 1502-0002 1. Elbow, Pipe Street, 90 Deg (1/8NPT) .. 211 800-0063 | 3 Screw Cap - Hex Head | f
1101 502-0051 11 Coupling. Pipe - Hex = L (37818 x 4-1/4)
IR (1/8NPT x 97167}, & I 23 ' 526-0066 3 Washer Flat (3/8")

! ! L | | ; i
TN 502-0082 -1 . Nipple, Pipe - Hex (1/8 NPT)

&) ' 



ENGINE COOLANT HEATER

(HORIZONTAL TANK)

—————— s LTI




REF.
NO.

10
RERTY

12

13
14

15

ENGINE COOLANT HEATER ASSEMBLY

PART
DESCRIPTION

#10 (Used on White Leads)
48 (Used on White Leads)
Wire, Nut Type (Used on Black Leads)
Screw, Machine - Round Head
(#8-32 x 1/2")
Washer, Lock - ET {#8)
Switch, Pressure
Switch, Thermostatic
Nipple, Pipe -/Close
(1"NPT x 1-1/4"Lg)
Screw, Cap - Hex Head
(1/4-20 x 1)
Nut, Hex (1/4-20)
Washer, Lock - Spring (1/4”)
Bracket, Support -
Pressure Switch

CONTACTOR. ELECTRICAL (Select as Applicable)

230 VAC, 3 Pole

460 VAC, 3 Pole

Screw, Self-Locking - Hex
Washer Head (5/16-18 x 3/4")

Nut, Self-Locking, Hex
Washer Head (5/16-18)

Bracket, Mounting - Heater

Cock, Drain (1/4"NPT),

HEATER, ELECTRICAL ENGINE COOLANT ?

o \
2000 Watts, 115 Volt 1 Phase
2000 Watts, 208 Volt 1 Phase
2000 Watts, 208 Voit, 3 Phase
2000 Watts, 240 Volt, 3 Phase
2000 Watts, 380 Voit, 1 Phase
2000 Watts, 380 Volt. 3 Phase .
2000 Watts, 480 Vglit, 1 Phase
2000 Watts, 480 Volt, 3 Phase

(HORIZONTAL TANK)
PART QTy. PART REF. PART QTy.
NO. USED DESCRIPTICON NO. NO. USED
ENGINE COOLANT HEATER ASSEMBLY 16 TERMINALS (Select as Required)
1 115 Volt, 1 Phase 332-0014 2
1 208 Volt, 1 Phase 332-0149 4
1 208 Volt, 3 Phase 323-0957 4
1 240 Volt, 1 Phase 17  812-0079 4
1 380 Voit, 1 Phase
1 380 Volt, 3 Phase 18 854-0007 4
1 480 Volt, 1 Phase 19 309-0307 1
I 1 480 Volt, 3 Phase 20 309-0304 1
- 501-0227 1 Line, Fuel - Flexibie 21 505-0004 1
505-0007 2 Bushing, Reducer - Hex
(1/4"NPT x 1/8"NPT) 22 B0O-0007 4
:502-0054 1 Elbow, Pipe - Street, 90 Deg,
Brass (1/4 NPT) 23 852-0001 4
503-0183 4 Clamp, Hose 24 850-0040 4
503-0146 1 Hose, Rubber (5/8"1D x 25 333-0224 1
61/64"0D x 32"Lg)
503-0261 1 Hose, Rubber (5/8"ID x 26
61/64"0D x 9"Lg) 307-1460 1
505-0135 4 Nipple, Pipe - Half 307-1164 ]
(3/8"NPT x 1-1/2"Lg) 27 821-0018 4
505-0039 3 Elbow, Pipe - 90 Deg
(3/8"NPT) 28 870-0257 4
505-0101 3 Nipple, Pipe - Close
(3/8"NPT x 1"'Lg) 29 130-1191 2
505 0455 ci2 Bushing, Reducer - Hex 30  504-0003 |
o (1"NPT x 3/8'/NPT) ! 31
505 0“?6 1 N:pple Pipe (Select as Appllcabie)
Dl {3/8"NPT x:3"Lg) 333-0158 1
1505-0060 1 Tee, Pipe (3/8"NPT) 333-0167 1
:331-0027 6 Clamp Cable 333-0148 1
#. Cord, Electrical (2-#14, Type 60, 333-0141 1
600 Volt) 333-0176 1
CABLE. ELECTRICAL (TYPE SO, 600 Volt) 333-0170 1
# 3 - #12 (Used on Single Phase 333-0147 1
Hookup) 333-0146 1
# 4 - #14 (Used on Three Phasg
Hookup)

# - Electrical Cable and Cord shown for Reference Purpose only.



VERNIER THROTTLE

PART
NO.

B12.0075

520158
B0 0005

BS0-0040
152 QI
YED-Hh 2K
a0

QTy.
. USED

PART
DESCRIPTION |
e rgy MACTune - FRpamg Head
! (832 0 1.8y e T

eyl
S e, AR+ b oy

08 M0 w Bl :
Wk Lok - Shgheatig 01 8%
il o dhekovan « £D e
Thamapmtiue Cpmtnall - Wansanee
e bl MAuntatigg - Tl
€ pomtail




Control Section

Table of Contenis

ILLUSTRATION PAGE
Engine Control with Ore Fault Light - 12 VDC........... D2
Engine Control with Five Fault Lights - 12 VOC.........D4
Engine Control with One Fault Light - 24 VOC........ «..D6
Engine Control with Five Fault Lights - 24 VDC......... D8
Generator Control..... C e e mer e tevirsecneaassen-asaaD10
Generator Control with Switching Regulator............ D12
Capacitor Assemblv used with Switching Requlator...... D14
Engine/Generato: Ruggedized Control with Shield........ El
Current Transformer Assembly. .. ... iianiennnnns E2
CONLTO] HEALB . ... i it st e eerenosecnennnansnansnansnss E3
Control HOUSTING. . oi ottt iineieeeeeeeeeesoocenanasansess £E4
WAL MO .t ittt e eeroonencscosassnoassaneessnnasonnsnns £S5
Voltage Regulator Filter......... ceecmeareseennas ceeses E6



ENGINE CONTROL WITH ONE FAULT LIGHT
{12VDC)

D2



REF.

NO.

s W -

o~

10
11

12

13

14

15

16

ke
~-J

18
20

21
22

23
24
25

* - NOTE: Forlamp replacement order 322-0136 remove and discard
plain red lens. install lens with legend from burned out light

ENGINE CONTROL WITH ONE FAULT LIGHT

(12VDC)
PART QTy. PART REF.
NO. USED DESCRIPTION NO.

322-0004 1 Lamp Incandescent {12 VDC) 26
322-0149 1 Lamphoider 27
308-0002 1 Switch, Toggle (SPST) 28
307-1157 3 Spring, Holddown - Relay
RELAY (12VDC) 29
307-1058 1 (Ignition)
307-1058 1 (Start Disconnect) 30
307-1061 1 (Starter Protection) 31
193-0243 1 Gauge - Qil Pressure (12 VDC) 32
193-0245 1 Gauge - Water Temperature 33

(12 vDC) 34
302-0061 1 Ammeter 35
302-0749 1 £Tachometer - Electrical
193-0248 1 £Gauge - Oil Temperature

(12VDC)
SWITCH, TOGGLE - SELECTOR
308-0138 1 Standard & Cycle Cranking

Controls
308-0327 1 Penn State Controls

"LIGHT, INDICATOR (Lens Color & Legend Listed Below)

322-0128 1 Red - Fault-14 VDC

322-0136 1 *Light, Indicator - 14 VDC (Red
Lens - No Legend)

518-0374 4 Fastener, Snap-in (Printed

Circuit Boards)
PRINTED CIRCUIT BOARD ASSEMBLY

300 0733 "1 Standard Cranker (12 VDC)
300-0714 1 Cycle Cranker (12 VDC)
PRINTED CIRCUIT BOARD ASSEMBLY

300-0679 1 Engine Contro! Monitor -
Standard

300-0730 1 Engine Control Monitor -
Penn State

332-1276 4 Plug, Keying - PC Board

813-0098 2 Screw, Machine - Round Head
(#10-32 x 3/8")

850-0030 2 Washer, Lock - Spring (#10)

526-0009 2 Washer, Flat (7/32” ID x 1/2" OD
x 1/16" Thk)

856-0003 2 Washer, Lock - EIT (#10)

307-1031 1 Relay, Solenoid - Start (12 VDC)

Screw, Machine - Round Head

812-0061 1 a
| (#6-32 x 3/8")

hgms snap in and out of panel.
£ Opllonal items used wqth Engme Mounted Senders.

44
45
46
47
48
49
50

51
52

54

55

PART QTy. PART
NO. USED DESCRIPTION

860-0006 1 Nut, Hex (#6-32)

853-0003 1 Washer, Lock - ET (#6)

356-0072 1 Capacitor, Fixed Electrolytic
(4000 MFD, 30 VvDC)

812-0063 2 Screw, Machine - Round Head
(#6-32 x 1/2")

853-0003 2 Washer, Lock - ET (#6)

356-0070 1 Clamp, Capacitor Mounting

870-0053 1 Nut, Hex (#10-32)

850-0030 1 Washer, Lock - Spring (#10)

332-0051 1 Clamp, Loop

HARNESS, WIRING - ENGINE CONTROL
338-1065 1 Includes parts marked T
ATTACHING HARDWARE FOR WIRING HARNESS

812-0061 4 Screw, Machine - Round Head
(#6-32 x 3/8")

812-0066 6 Screw, Machine - Round Head
(#6-32 x 3/4™)

853-0003 14 Washer, Lock - ET (#6)

860-0006 10 Nut, Hex (#6-32)

332-1043 1 tJumper, Terminal

332-0795 1 tBlock, Terminal - 16 Place

332-0537 1 tBlock, Terminal - 4 Place

323-0765 2 tSocket, Relay - 11 Place

323-0764 1 t+Socket, Relay - 8 Place

332-1271 2 t+Connector, Electrical - PC BD

332-1241 1 Strip, Marker - Terminal

332-1239 1 . Strip, Marker - Termunal

GROUND TERMINAL ASSEMBLY {Includes parts

marked #)

871-0010 2 #Nut, Hex - Brass (#10-32)

850-0030 1 #Washer, Lock - Spring (#10)

526-0062 2 #Washer, Flat - Brass (13/64" ID
x 1/2 " OD x 1/16" Thk)

853-0008 1 #Washer, Lock - ET (#10)

856-0003 1 #Washer, Lock - EIT {#10)

815-0203 1 #Screw, Machine - Round Head,
Brass (#10-32 x 7/8")

815-0026 5 Screw, Machine - Truss Head
(#10-32 x 3/8")

870-0053 1 Nut, Hex (#10-32)

850-0030 1 Washer, Lock - Spring (#10)

856-0003 1 Washer, Lock - EIT (#10)

PANEL, CONTROL - ENGINE

301-3165 1 With Three Gauge Mtg Holes

301-3286 1 With Four Gauge Mtg, Holes

301-3396 1 With Five Gauge Mtg. Holes

301-3253 1 Bracket. Mounting Engine

Control

t - Parts includes in Wiring Harness
# - Parts includes in Ground Terminai Assembly

D3



ENGINE CONTROL WITH FIVE FAULT LIGHTS

D4



REF. PART QTy. PART REF.
NO. NO. USED DESCRIPTION NO.
1 322-0004 1 tamp Incandescent {12 VDC} 26
2 322-0149 1 Lamphoider 27
3 308-0002 1 Switch. Toggle {(SPST} 28
4 307-1157 3 Spring. Holddown - Relay
5 RELAY (12VvDC) 29
307-1058 1 {Ignition)
307-1058 1 (Start Disconnect) 30
1 ‘ ‘ 307-1061 1 {Starter. Protection) . 3
o 71930243 | © 1. Gauge - Od Pressure {12VDC) R
o . 8 | 193.0245 1 Gauge - - Water Temperawre ‘ a3
P! (12voecy 34
‘ 9  302-0061 1 Ammeter a5
10 - 3020748 1 £Yachometer - Electrical
11 . 193-0248 1 . £Gauge - Oil Temperature
(12VvDC)
. 12 SWITCH, TOGGLE - SELECTOR
; 308-0138 1 Standard & Cycle Crankmg
Controls
308-0327 1 Penn State Controls
13 “LIGHT, INDICATOR-14 VOC (Lens Color & Legend
Listed Beiow) k'3
322-0107 1 Red - OVERCRANK ar
322-0111 1 Red - OVERSPEED 38
322-0108 1 Red - LO OIL PRESS 39
P 322-0109 1 Red - HI ENG TEMP . 40
j P 1322-0110 . 2  Red-LOENG TEMP : &
IENREANR S | 3224:136 .11 ‘Light, Indicator - 14 VOC (Red | 42
I Lo i Lens - NaLégend) i S -
! 15 | 513-0374 el Fastener Snap-In (Printed a4
R . Circuit Boards) 45
16! PRINTED ClRCUIT BOARD ASSEMBLY
3 300-0733 1 Slandar‘d Oranker {12 VDC) 46
: ‘ 300-0714 . . 1 Cycle Cranker (12 VDC) a7
| 17 FRINTED C‘RCUIT BOARD ASSEMBLY ‘ 48
| ! . .
‘ -0681 1 Engme Control Monitor - 49
Standara 50
18 332-12;76 4 Plug. Keying - PC Board '8
20 . 813-0098 - 2 Screw. Machine - Round Head
{#10-32 x 3/8™) 52
21 - 850-0030 2 Washer, Lock - Spring (#10)
122 526-0009 12 Washer, Flat (732" 1D x ver OD 53
i ny i \ X116 Thk)y, . 5e
. 3‘3 ‘ 23 ' 856-0003 2 ! washer, Lock + EIT mm 58
. 24‘ 1307-1031 "1 Relay. Solenoid - Start (12vDCy 56
L 2!5 812-0061 ; 1 ‘Scmw Machine - Round Head
‘ m632x3 a8y
57

. -‘NOTE: For lamp replacement order 322-0136 remove and
discard plain red iens. install lens with iegend from burned oul

ENGINE CONTROL WITH FIVE FAULT LIGHTS

(12 VvDC)
Ve TSy

hght - ughts snap n and out of panel

e Optmnal ntams used wuah Engm Mountw Semdem

PART QTy. PART
NO. USED DESCRIPTION

B60-0606 L Nut, Hex (#6-32)

B853-0003 1 Washer, Lock - ET (w6)

356-0072 1 Capacitor, Fixed Electrolytic

{4000 MFD, 30 VDC)

812-0063 2 Screw, Machine - Round Head
(™6-32 x 1/27)

853-0003 2 Washer, Lock - ET (#6)

356-0070 1 Ciamp. Capacitor Mounting

B870-0053 1 Nut, Hex (#10-32) |

850-0030 1 washer, Lock - Spring (&10)

332-0051 1 Clamp. Loop

HARNESS. WIRING - ENGINE CONTROL
338~ 1066 1 inctudes Parts Marked +
ATTACHING HARDWARE FOR WIRING HARNESS

812-00563 5 Screw, Maching - Round Head
(w5-32 x 172"}
812-0066 6 Scraw, Machinge - Round Head
(*5-32 x 374"}
853-0003 14 washer, Lock ~ ET (#6)
B60-0006 0 Mut, Hex (#6-32)
332-1043 1 tJumper, Terminal
3320795 1 1Binck. Terminal - 20 Place
332-0537 1 sBlock. Terminal - 4 Place
332-0699 ) +Block. Terminal - 6 Place
323-0765 2 1Socket, Relay - 11 Place
323-0764 2 tSocket Relay -8 Place @
3321271 1 3Connecior, Electrical - PC BD
- 332-1559 1 - Strip. Marker - Tmmmnn
332- \!239 g * Strip. Markaer - Temumh
332-1240 1 Strip. Markar - Teemina) |
: GRQUND TIEIHMHMML A$$EM\BLV Mncﬂuﬂm \Paﬂs
amw ) \ |
87 1-000 2 #Nut, Heu - Brass {#10-32)
850-0030 1 sWasher, Lock - Sprmg (w0
526-0062 2 - wWasher. Fiat - Brass (13/64" ID’
‘ x 1720 0D x 1/16° Thk)
853-0008 1 wWasher, Lock - ET (#10)
856-0003 1 - «Washer, Lock ~ EIT (10}
8150203 1 #Screw. Machine - Round Head,
. Brass (¥10-32 x 7/:8"). 1
815-0026 5 Screw, Machine - Truss Head
{(#10-32 x 3/8")
870-0053 1 Nut, Hex (#10-32)
850-0030 1 . Washer, Lock - Smmg ("10) '
856-0003 1 . Washer, Lock - El‘l’ moa ‘
PANEL, g@wmm mamn& ; s :
013287 1 With Three Gauge Mng Hmm
301-3286 1 With Four Gauge Mtg. Holes
301-3166 L} With Five Gauge Mig. Holes
303253 1 Bracket, Mounting Engine

Contvol

t - Purts imchuded oo Winng Harness
» - Parts inctuded wnr Ground Termmal Assembly



ENGINE CONTROL WITH ONE FAULT LIGHT

24 Vyne

RE"T ¥ W W

1
7

D6



ENGINE CONTROL WITH ONE FAULT LIGHT

(24 VDC)
REF. PART QTYy. PART REF. PART QTy. PART
NO. NO. USED DESCRIPTICN NO. NO. USED DESCRIPTION

1 322-0017 1 Lamp Incandescent (24 VDC) 26 860-0006 1 Nut, Hex (#6-32)

2 322-0149 1 Lampholder 27 853-0003 1 Washer, Lock - ET (#6)

3 308-0002 1 Switch, Toggle (SPST) 28 356-0072 1 Capacitor, Fixed, Electrolytic

4 307-1157 3 Spring, Holddown - Relay (4000 MFD, 30 VDC)

5 . RELAY (24 VDC) ' 29 812-0063 2 Screw, Machine - Round Head
307-1056 1 (lgnition) (#6-32 x 1/2") - ;
307-1056 1 (Start Disconnect) 30 853-0003 2 Washer, Lock - ET (#6) :

: 307-1061 1 «(Starter Protection) 31 356-0070 1 Clamp, Capacitor Mounting
.6 193-0250 - 3 Resistor - Gauge 32 870-0053 1 Nut, Hex (#10-32)
©7 - 1983-0243 1 Gauge - Oil Pressure (12 VDC) 33 850-0030 1 Washer, Lock - Spring (#10)
‘8 - 193-0245 1 Gauge - Water Temperature 34 332-0051 1 Clamp, Loop
(12 VDC) 35 HARNESS, WIRING - ENGINE CONTROL
9 302-0061 1 Ammeter 338-1065 1 tncludes Parts Marked 1
10 302-0749 1 g£Tachometer - Electrical ATTACHING HARDWARE FOR WIRING HARNESS
11 193-0248 1 £Gauge - Oil Temperature 812-0061 4 Screw Machine - Foind Head
(12VDC) (#6-32 x 3/8")
12. SWITCH, TOGGLE - SELECTOR 812-0066 6 Screw, Machine - Round Head
308-0138 1 Standard & Cycle Cranking (#6-32 x 3/4")
Controls 853-0003 14 Washer, Lock - ET (#6)
308-0327 1 Penn State Controls 860-0006 10 Nut, Hex (#6-32)
13 *LIGHT, INDICATOR (Lens Color 36 332-1043 1 tJumper, Terminal
& Legend Listed Below) 37 332-0795 1 tBlock, Terminal - 16 Place
322-0129 1 Red - Fauit - 28 VDC 38 332-0537 1 tBlock, Terminal - 4 Place
14 322-0137 1, “Light, Indicator -.28 VDC (Red - 39 323-0765 2 tSocket, Relay - 11 Place ;
: ‘ : ‘ Lens - No Legend) ‘ : -40 323-0764 1 +Socket, Relay - 8 Place |
15 518-0374 4 Fastener Snap-In; 41 332-1271 2 - tConnector, Electrical - PC BD
(Printed Circuit Boards) 42 332-1241 1 Strip, Marker - Terminal’
16 . PRINTED CIRCUIT BOARD ASSEMBLY 43 332-1239 1 Strip. Marker - Terminal
‘ GROUND TERMINAL ASSEMBLY (includes Parts
300-0751 1 Standard Cranker (24 VDC) Marked #)
300-0715 1 Cycle Cranker (24 VDC) 44 871-0010 2 #Nut, Hex - Brass (#10-32)
17 = PRINTED CIRCUIT BOARD ASSEMBLY 45 850-0030 1 #Washer, Lock - Spring {#10)
: 46  526-0062 2  #Washer, Flat -.Brass (13/64" ID
300-0680 1 Engine Control Monitor - 1/2” OD x 1/16" Thk)
Standard 47  853-0008 1 #Washer, Lock - ET (#10)
300-0731 1 Engine Control Monitor - 48 856-0003 1 #Washer, Lock - ET (#10)
Penn State 49 815-0203 1 #Screw, Machine - Round head,
18 332-1276 4 Plug, Keying - PC Board ‘ Brass (#10-32 x 7/8")
19 357-0018 1 Diode, with Terminals 50 815-0026 5 Screw, Machine - Truss Head
20 813-0098 2 Screw, Machine - Round Head (#10-32 x 3/8")
‘ ‘ ‘ (#10-32 x 3/8") . © 51 870-0053 1 Nut, Hex (#10-32)
21 850-0030 . C2y Washer, Lock - Spring (#10) 52 850-0030 1 Washer, Lock - Spring (#10)
22 526-0009 P21 Washer, Flat (7/327 1D x Do © .53 856-0003 1 Washer, Lock - EIT (#10)
i o : f 1/2" OD x 1/16" Thk) 54 - PANEL CONTROL - ENGINE - ‘ ‘ !
23  856-0003 2" Washer, Lock - EIT (#10) 301-3165 1 With Three Gauge Mtg. Holes
24 307-0081 1 Relay, Solenoid'- Start (24 VDC) 301-3286 1 With Four Gauge Mtg. Holes
25 812-0061 1 Screw, Machine - Round Head 301-3396 1 With Five Gauge Mtg. Holes
(#6-32 x 3/8") ‘ ' 55 301-3253 1 Bracket, Mounting Engine

‘ Control
. * - NOTE: Forlamp replacement order 322-0137 remove and discard plain red lens, install lens
with legend from burned out light —

£ - Optional items used with Engine Mounted Senders.
+ - Parts included in Wiring Harness.
# - Parts included in Ground Terminal Assembly.



ENGINE CONTROL WITH FIVE FAULT LIGHTS
(24 vDC)

bl
- omsc-mes




REF.

BN -

13

14
15
16

w

18
19

5 21,
22

23
24
25

ENGINE CONTROL WITH FIVE FAULT LIGHTS

(24 VDC)
PART QTy. PART REF. PART QTy. PART
NO. USED DESCRIPTIUN NO. NO. USED DESCRIPTION
322-0017 1 Lamp Incandescant (24 vDCY 26 860-0006 1 Nut, Hex (#6-32)
322-0149 1 Lamphoider 27 8S53-0003 1 Washer, Lock - ET (#6)
308-0002 1 Switch, Toggie {SPST} 28  356-0072 1 Capacitor, Fixed, Electrolytic
307-1157 3 Spning. Holddown - Relay (4000 MFD. 30 VDC)
RELAY (23 VDC}) 29 B12-0063 2 Screw. Machine - Round Head
307-1056 1 {lgnition) (#6-32 x 1/2")
307-1056 1 {Start Disconnecty 30 853-0003 2 Washer, Lock - ET (#6)
307-1061 1 {Starter Protection) 31 356-0070 1 Clamp, Capacitor Mounting
193-0250 3 Resistor - Gauge 32 870-0053 1 Nut, Hex (#10-32)
193-0243 1 Gauge - Oil Pressure (12 VOC) 33 850-003¢ 1 Washer, Lock - Spring (#10)
193-0245 1 Gauge - Water Temperature 38 332-0051 1 Clamp, Loop
{12 VDCy 35 HARNESS. WIRING - ENGINE CONTROL
302-0061 1 Ammeter 338-1066 1 includes Parts Marked t
302-0749 1 £Tachometer - Eleciricai ATTACHING HARDWARE FOR WIRING HARNESS
193-0248 1 £Gauge - Oil Temperature 812-0063 6 Screw. Machine - Round Head
{12 vDC} #6-32 x 152"}
SWITCH, TOGGLE - SELECTOR 812-0066 6 Scraw, Machine - Round Head
303-0138 1 Standard & Cycie Cranking {#6-32 x 3/47)
Controls 853-0003 14 Washer, Lock - ET (#6)
308-0327 1 Penn State Controls 860-0006 10 Nut, Hex (#6-32)
*LIGHT, INDICATOR - 28 VDC {Lens Color 36 332-1043 1 tJumper Terminal
& Legend Listed Below) 37 32-0785 1 tBlock, Terminal - 20 Place
322-0119 1 Red - OVERCRANK 38 332-0537 1 tBlock, Terminal - 4 Place
322-0123 1 Red - OVERSPEED ! 3% 332-0699 1 tBlock, Terminal - 6 Place
322-0120 1 Red - LO OIL PRESS 40 323-0765 2  tSocket, Relay - 11 Place
322-0121 1 Red - Hl ENG TEMP 4% 323-0764 2  tSocket, Relay - 8 Place ;
3zz-0%vzz 1 - LO ENG TEMP 82 3323201 1 Connector, Electrical - PC BD
322-0137 1 *Light, Indicator - 28 VOC (Red 43  332-1559 L Strip, Marker - Terminal
Lens - No Legend; 44 332-1239 1 Steip, Macker - Terminal
518-0374 4 Fastener. Snap-In 4% I32-1240 1 Strp, Marker - Terminal
(Printed Circont Boards) GROUND TERMINAL ASSEMBLY (includes
PRINTED CIRCUIT BOARD ASSEMBLY Parts Marked »)
46 871-0010 2  #Nul, Hex - Brass (#10-32)
300-0751 1 Stangdard Cranker {24 VDC) 47  850-0030 1 sWasher, Lock - Spring (¥10)
300-0715 1 Cycle Cranker {24 VOC} 48 526-0062 2  &Washer, Fiat - Brass (13/64" 1D x
PRINTED CIRCUIT BOARD ASSEMBLY 1/2" OD x 1/16” Thk)
49 853-0008 1 sWasher, L.ock - ET (#10)
300-0682 1 Engine Control Monitor - 50 858-0003 1 sWasher, Lock - EIT (#10)
Standard 51  815-0203 1 #Screw, Machine - Round Head,
332-1276 4 Plug. Keying - PC Boarg Brass (#10-32x 7/87)
357-0018 | Diode. with Terminaly ‘ L 52 B15-0026 5 Screw, Machine - Truss Head
Bu3-40098 2 Screw. Machine - Round Head ‘ S eD-32x 3/87) !
(#10-32 x 3/8") ! 3 800053 1Nk, Hex (#10-32) =
850-40030‘ 2 Washer, Lock - - Spring {H0) 54  BSU-O5I0 1 Washer, Lock - Spring (¥10)
526-0009 2 Washer Flat {7/32" 10 x 5% @56-0003 1 Wwasher, Lock - EIT (#10)
; 1/2" OD x 116" Thk} 56 PANEL, CONTROL - ENGINE
| 856-0003 2 Washer. Lock - EiT 1210Q) 3013267 1 with Three Gauge Mtg. Holes
- 307-0061 1 Retay. Soienoid - Start (24 VDC} 301-3286 1 with Four Gauge Mig. Holes
812-0061 1 Screw. Machine - Roundg Head 301-3166 1 With Five Gauge Mtg. Holes
! {#6-32 x 3/8") 57  301-3253 1 Bracket, Mounting - Engine

Comnteo

* - NOTE: For lamp replacement order 322-0137 remove and
discard plam rad lens install lens with tagend from burned out light —
lnggihs smap in amd out of panel

£ - Optional ems used with Engine Mounted Senders.

t - Parts Included in Wiring Harness.

# - Pads Inclugded i Ground Termina!l Assembiy.

D9



GENERATOR CONTROL

REF. PART . QTY.
NO. NO. USED OESCRIPTION

1 307-1157 1 Spring. Holddown, Relay
2 307-1061 1 Relay
3  AMMETER (Select as Required)
SINGLE SCALE
302-0406 1 0-50 Amp
302-0408 1 0-75 Amp
302-0410 1 0-100 Amp
302-0411 1 0-200 Amp
302-0412 1 0-250 Amp :
302-0413 1 0-300 Amp R
302-0605 1+ 0-400Amp b !
: ! DUAL SCALE .. o
302-0719 | 0-75; 0-150 Amp : D
302-0720 A | 0-100, 0-200 Amp D
302-0721 1 0-150, 0-300 Amp
302-0722 1 0-200, 0-400 Amp
302-0723 1 0-250, 0-500 Amp
302-0724 1

0-375, 0-750 Amp



REF.

NO.

&
&

‘10

| 853-0006

GENERAT

PART Qry. PART
NO. USED DESCRIPTION

VOLTMETER (Srlect as Required)

SINGLE SCALE
302-0421 1 0-300 Volt
302-0422 1 0-600 Volit
302-0612 1 0-500 Volt
302-0779 1 0-750 Volt

DUAL SCALE
302-0718 1 0-300, 0-600 Voit
METER, FREQUENCY (Select as Required)

REED TYPE
302-0213 i 115 VAC, 60 Hz
302-0221 1 230 VAC, 60 Hz
302-0234 1 115 VAC, 50 Hz
302-0256 1 230 VAC, 50 Hz

POINTER TYPE
302-0809 1 12C VAC, 60 Hz
302-0810 1 208 VAC, 60 Hz
302-0811 1 240 VAC, 60 Hz
METER, TIME TOTALIZING (Select as Required)

302-0466 1 60 Hz

302-0469 1 50 Hz

LIGHT. INDICATOR - 125 VAC (Lens Color
& Legend Listed Below)

322-0130 1 Red - Lower Scale
322-0131 1 Red - Upper Scale
322-0178 1 Light, indicator - 125 VAC

(Replacement) - Discard Lens - Used Lens From Original Light
320-0307 1 Lock - Circuit Breaker Handle

(Penn State Sets)
ATTACHING HARDWARE FOR LOCK

815-0203 : 1 Screw, Machine - Round Head
‘ (#10-32 x 7/8") ‘

854-0010 ‘ 1 .. Washer, Lock - IT (#10)

871-0010 1 Nut, Hex (#10-32)

320-0431 1 Circuit Breaker

ATTACHING HARDWARE FOR CIRCUIT BREAKER

812-0061 2 Screw, Machine - Round Head
(#6-32 x 3/8™)
: 850-0020 2 Washer, Lock - Spring (#6)
815-0203 1 Screw, Machine - Round Head,
‘ Brass (#10-32 x 7/8")
871-0010 1 Nut, Hex - Brass (#10-32)
853-0008 1 Washer, Lock - ET (#10)
526-0049 1 Washer, Flat - Brass (13/64"1D x
7/16”GD x 132" Thk)
406-0334 2 Clip, Retaining - Turnbutton
Fastener
406-0333 2 Stud, Turnbutton Fastener
517-0131 1 Plug, Plastic:
303-0076: 1 Knob, Pointer!
308-0284: 1 Switch; Selector
303-0032 1 Knob '
303-0170 1 Rheostat (35K Ohms, 25 Watt)
301-3244 1. Bracket, Mounting, Relay -
Code 15,515
- 870-0053 1 Nut, Hex (#10-32)
850-0030 1 Washer, Lock - Spring (#10)
- 332-0051 1 Clamp, Loop

HARNESS, WIRING - GENERATOR CONTROL
Sets Without Meter Panel

338-0765 1 Code 3
37R-0764 1 Code 15,515
0766 1 Code 6D, 7, 9X
Sets With Meter Pane!
338-0735 1 Code 3 ‘
338-0730 1 Code 15, 515
338-0759: 1 Code 6D, 7, 9X’

ATTACHING HARDWARE FOR WIRING HARNESS

812- 0061‘ 2 Screw, Machme Round Head
(#6-32 x 3/8") ; ‘
812-0066 2 Screw, Machine - Round Head
‘ ‘ (#6-32 x 3/4")
850-0020 2 - Washer, Lock - Spring (#6)
. 853-0003 4. - Washer, Lock - ET (#6)
2

Nut, Hex (#6-32}

REF.
NO.

23

24

25
26

27

28
29

30

31

32

33

41

42

44

DIl

OR CONTROL

PART QTy. PART
NO. USED DESCRIPTION

BLOCK, TERMINAL (Select as Required)

332-0607 1 12 Place

332-0795 1 16 Place

350-0556 1 Resistor, Fixed, Composition
{47K Ohms, 1/2 Watt) -
Code 15,515

323-0765 1 Socket, Relay - 11 Place -
Code 15, 515

STRIP, MARKER (Select as Required)

332-1242 1 16 Place

332-1248 1 12 Place

812-0065 4 Screw, Machine - Round Head
(#6-32 x 5/8")

853-0003 4 Washaer, Lock - ET (#6)

REGULATOR, VOLTAGE (Select as Required)

NOTE: REGULATOR MATCHED TO VOLTAGE
TRANSFORMER, item #31. (See Separate Parts Catalog
#900-0234 for Components)

332-1268 1 Used with 120 VAC Input Signal
332-1956 1 Used with 240 VAC Input Signal
321-0204 2 Fuse, Cartridge (1/4 Amp) - Part

of 332-1956 Voltage Regulator
TRANSFORMER, VOLTAGE (Seiect as Required)
NOTE: Transformer Matched to Voltage Regulator,
Item #29
315-0342 1 120 VAC
315-0431 1 240 VAC
ATTACHING PARTS FOR TRANSFORMER
812-0061 2 Screw, Machine - Round Head
(#6-32 x 3/8")

853-0003 2 Washer, Lock - ET (#6)
305-0675 ‘ 1 Rectifier, Bridge
ATTACHING PARTS FOR RECTIFIER
812-0070 2 Screw, Machme Round Head
C(#6-32 x 1-1/4")
850-0020 2  Washer Lock - Spring (#6)
315-0384 1 Reactor
ATTACHING PARTS FOR REACTOR
812-0061 2 Screw, Machine - Round Head
(#6-32 x 3/8")
853-0003 2 Washer, Lock - ET (#6)
406-0332 2 Receptacle, Turnbutton Fastener
508-0001 4 Grommet, Rubber
800-0045 4 Screw, Cap - Hex Head
(5/16-18 x 3/8")
850-0045 4 Washer, Lock - Spring (5/16")
402-0070 4 Dampener, Vibration
815-0026 3 Screw, Machine - Truss Head
; ‘ (#10—32 X 3/8")
PANEL CONTROL ‘
‘ Sets Without Meter Panel
301-3822 1 Code 3/
301-3821 1 Code 6D, 7, 9X
301-3274 1 ' Code 15, 515
Sets With Meter Panel
301-3169 1 Code 3
301-3342 1 Code 6D, 7, 9X
301-3170 1 Code 15, 515
337-0049 1 Strap, Ground

ATTACHING PARTS FOR STRAP

800-0045 1 Screw, Cap - Hex Head
(5/16-18 x 3/8")
850-0045 1 Washer, Lock - Spring (5/16")
856-0008 2  Washer, Lock - EIT (5/16")
862-0015 i Nut, Hex (5/16-18)
301-3158 1 Box, Control
‘ 821-0010 2 Screw, Self—lockmg Hex

‘Washer Head, (1/4-20 x 1/2") .
CUF\HENT TRANSFORMER ASSEMBLY (See Separate
Fagure For Parts) - NOTE Assembly ‘ ‘ !

is Located Behmd the. Control Box.



GENERATOR CONTROL
(WITH SWITCHING REGULATOR)

D12

)

PART Qry. PART
NO. USED DESCRIPTION
307-1157 1 Spring. Holddown, Relay -
Code 15, 513
307-1061 1 flelay
Code 15,515

AMMETER (Select as Required) ‘
SINGLE SCALE

302-0406 1 0-50 Amp

302-0408 1 0-75 Amp

302-0410 1 0-100 Amp

302-0411 1 0-200 Amp

30.-0412 1. . 0-250Amp |

302-0413 1. 1 0-300Amp
| 302-0606 1t 0-400Amp | |

‘ . 'DUALSCALE .

302-0719 1 0-75, 0-150 Amp

302-0720 1 0-100. 0-200 Amp

302-0721 1 0-150, 0-300 Amp

302-0722 1 0-200, 9-400 Amp

302:0723 1 0-250, G-500 Amp

1

302-0724 0-375, 0-750 Amp




REF.
NO.

4

(3]

[{e o]

-
o]

GENERATOR CONTROL
(WITH SWITCHING REGULATOR)

PART QTy. PART
NO. USED DESCRIPTION

VOLTMETER (Select as Required)
SINGLE SCALE

302-0421 1 0-300 Voit
302-0422 1 0-600 Voit
302-0612 1 0-500 Voit
302-0779 1 0-750 Voit

DUAL SCALE
302-0718 1 0-300, 0-600 Voit
METER, FREQUENCY (Select as Required)

REED TYPE
302-0213 1 115 VAC, 60 Hz
302-0221 1 230 VAC, 60 Hz
302-0234 1 115 VAC, 50 Hz
302-0256 1 230 VAC, 50 Hz

POINTER TYPE
302-0809 1 120 VAC, 6CG Hz
302-0810 1 208 VAC, 60 Hz
302-0811 1 240 VAC, 60 Hz
METER. TIME TOTALIZING (Select as Required)
302-0466 1 80 Hz
302-0469 1 50 Hz

*LIGHT. INDICATOR - 125 VAC {Lens Color

& Legend Listed Below)

322-0130 1 Red - Lower Scale

322-G131 1 Red - Upper Scale

322-0178 1 ‘Light, Indicator - 125 VAC
(Amber Lens - No Legend)

320-0202 1 Tie Bar - Circuit Breaker

320-0307 1 Lock. Handle - Circuit Breaker
{Used Or Penn State Sets)

320-0455 2  Circuit Breaker - 3 Amp, 240 Voit

ATTACHING HARDWARE FOR CIRCUIT BREAKER

812-0061 Screw. Machine - Round Hezd
(#6-32 x 3/8™)
850-0020 4  Washer, Lock - Spring (#6)
815-0203 2 Screw. Machine - Round Head,
Brass (#10-32 x 7/8")
871-0010 2 Nut, Hex - Brass {#10-32)
853-0008 2 Washer, Lock - ET (#10)
526-0049 2 Washer. Flat - Brass (13/64"1D x
7/16"0D x 1/32"Thk)
406-0324 2  Clip. Retaining - Turmbutton
Fastener
406-0323 2 Stud. Turnbutton Fastener
517-0131 1 Plug, Plastic
303-0076 1 Knob, Pointer
308-0284 1 Switch, Selector
303-0032 1 Knob
"303-0170 1 Rheastat (35K OUhms, 25 Watt)
301-3244 1 Bracket, Mounting, Relay -
Code 15, 515
870-0053 1 Nut, Hex (#10-32)
850-0030 1 Washer, Lock - Spring (#10)
332-0051 1 Clamp, Loop
HARNESS, WIRING - GENERATOR CONTROL
Seots Without Mater Panel
338-0765 1 Code 3
338-0764 1 Code 15, 515
338-0766 1 Code 80. 7. 9%
Sets With Maisr Panel
338-G735 1 Code 3
338-1469 1 Code 15, 515 1
338-0759 1 Code 6D, 7. 8X |

ATTACHING HARDWARE FOR WIRING HARNESS 1

812 0061 2 ' Secrew. Machine - Round Head

| (#6-32 x /8") |

8‘!2‘@060 2 Screw, Machine - Round Head
‘ ‘ {#6-32 x 3/4")

350-0020 2 Washer, Lock - Spring (#6)

853-0003 4 Washer, Lock - ET (#6)

853-0006 2 Mut, Hex (#5-32)

REF. PART Qry. PART
NO. NO. USED DESCRIPTION
23 BLOCK. TERMINAL {Select as Required)
332-0607 1 12 Place
3320795 ] 16 Place
24 350-0556 1 Resistor, Fixed, Composition
{47K Ohms, 1/2 Watt) -
Code 15, 515
25 323-0765 1 Sockat, Relay - 11 Place -
Code 15,515
26 STRIP, MARKER (Select as Required)
332-1242 1 16 Place
332-1248 1 12 Place
27 812-0085 4  Screw. Machine - Round Head
{#6-32 x 5/8™)
28 £53-0003 4  Washer, Lock - ET (#8)
29 REGULATOR, VOLTAGE (Raquires 240 VAC input
S:gnai)
300-1928 i Semi-Frequency Sensitive Type
300-1929 1 Voltage Sensitive Type
300-1930 1 Frequency Sensitive Type
31 315-0431 1 Transtformer, Voitage {240 VAC
Output Signat
ATTACHING PARTS FOR TRANSFORMER
812-0081 2 Screw, Machine - Round Head
{%6-32 x 3/8")
853-0003 2  Washer, Lock - ET (#€)
32 3150343 1 Reactor
ATTACHING PARTS FOR REACTOR
:812-0061 2  Screw. Machine - Round Head
‘ ; ! {#6-32 x 3/8")
853-0003 2  Washer, Lock - ET (uﬁ)
33 3150343 1 Reaclor ‘
ATTACHIMG PARTS FOR REACTOR
812-0061 2  Screw, Maching - Round Head
1#6-32 x 3/8")
853-0003 2 Washer, Lock - ET (¥6)
34 406-0332 2 Receptacie. Turnbution Fastener
35 5S08-0007 4  Grommet, Rubber
36 800-0045 4  Screw, Cap - Hex Head
{5/16-18 x 3/8")
37 850-0045 4  Washer, Lock - Spring (5/167)
38 402-0070 4 Dampener, Vibration
39 8150026 3 Screw, Machine - Truss Head
{#10-32 x 3/8”)
40 PANEL CONTROL
 Sets Without Mater Panel
301-3822 ‘1 Coded ;
301-3821 1 Code 6D, 7. 8X
a-7078 1 Code 15, 515
Sets With Meter Panel
301-3169 1 Cods 3
301-3342 1 Code 6D, 7, 9X
301-6£298 1 Code 15, 515
41 337-0049 1 Steap, Ground
ATTACHING PAHTS FOR STRAP
800-0045 Screw, Cap - Hex Head
15/16-18 x 3/8")
850-0045 1 Washer. Lock - Spring (5/167)
856-0008 2 . Washer, Lock - EIT (5/16™)
862-0015 1 Nut, Hex {5/16-18)
42 301-3358 1 Box, Control
43 821-0010 2  Screw, Seit-locking - Hex
! Wacher Head (1/4-20 x /27)
'CURRENT TRANSFORMER ASSEMBLY (See SQplﬂl‘ﬁl

 IFigure For Parts) - NOTE: Assembly |
is Located Bemnd the Control Box

- HOTE. For Iamp replacement order 322-01 78. Remove and
discard plain red lens, instal! lens with fegend from burned
out light - lights snap in and out of panel.

D13



AEF.
NG,

1

2
3
4

CAPACITOR ASSEMBLY
USED WITH

SWITCHING VOLTAGE REGULATOR

PART

NO.
§12-0078

B&0-0025
861007
3560030

356.0102

8210000

356-0104

.,
%““‘m
s
\\\
-
*

2

w8
,.w“’/ ]
e il

e
"
.
e

"

#
It
"
o)
Wi

oTy.
USED

&= &2 & LSS ]

eS8 |

PART
DESCRIPYION

Serew. Macmoae o Bmumnd Hedd

(8. 32 » 7167)
Washer Lok - Spring (v8)
Nut. Seuare (9832
Capacitor Cixed, Efectrulyte
(1300 MFOY

(eB-32 x 71167 o
Clamp, Capacitior Mounting
Screw. Salt-Locking - Hex

Washer Head (1/4-20 x 3/8")

Screw, Machne - Roundg Hea«q

Bracket. Mounting - Capacitor |

D14



CONTROL - ENGINE/GENERATOR
RUGGEDIZED WITH PROTECTING
SHIELD

L__ -
\‘
»
—-—”-' " . e
\
3
L]
4
1
' L
h]
)
:
; "‘—--....__L i ‘3v""f":/-’
| T
/'—:_'_ — .
l/‘_(/‘
‘ ;/':
| ‘ _—
——
-~
e TSN \ RN ~ |
‘i R N \\\}. / | $C-1600
' 'REF. PART oTY. PART REF.  PART aTy. PART
NO. NO. USED DESCRIPTION NC. NO. USED DESCRIPTION
1 B812-0063 2 Screw, Machine - Round Head 9 302-0839 1 Vpftmeter - Dupl Scale
: : (#6-32 x 1/2") {0-300. 0-600 VOLYS)
2. 402-0029 2 Bumper. Rubber 10 METER., FREQUENCY - REED TYPE (Select as Required)
3 B21-0014 2 Screw, Sell-locking - Hex Washer Head 302-0840 1 60Hz
(5/16-18 x 1/2"} 302-0841 1 S50H2
4 301-3482 2 Bracket ‘ 11 METER, TIME TOTALIZING (Setect as Required)
5 813-0098 5 Screw. Machine - Round Head 302-0817 1 60Hz
{¥10-32 x 3/8"} 302-0816 1 50Hz
6 854-0010 5  Washer, Lock - internai Tooth (#10) et
7 301-3486 1, Cover, Protective - £ENGINE CONTROL — RUGGEDIZED
| L e et L 12 - 193-0212 .1 Gauge - Oil Pressure
1. £GENERATOR CO:-TROL - RUGGEDIZED | L 131 193-0213. | | 1 Gauge - Water Temperature
|| 8 AMMETER - DU#, “CALE (Select as Required) - G et
Q0T B02em33 1t 0-75.0:150AMPS | R R E A R o
b ap2.Le34 - v 0-100, 0-200 AMPS ‘ £ - For Standard components, refer to applicable
R 302.0835 1. 0-150, 0-300 AMPS Hilustrations and parts lists.
302-0837 1 0-250, 0-500 AMPS
302-0838 1

0-375, 0-750 AMPS



CURRENT TRANSFORMER ASSEMBLY

2
sc.ase
REF. PART Qry. PART REF. PART Qary. PART
NO. NO. USED DESCRIPTION NO. NO. USED ; DESCRIP\‘ION ‘
CURRENT TRANSFORMER ASSEMBLY (Select 7 CURRBENT M&N‘SFURMEF tf:‘mlmu Snm as Raqmmd) ‘
Companents as Requined) 3020117 3 Ratio| 5@»5 3 VA | ‘
1 GROUND TERMINAL ASSEMBLY {Includes 3020076 3 Ratio 75 \5‘, 2 VA ‘
Frliowing items} B2 00T 3 Ratio 10075, 2 VA
8150203 1 Serew, Machue - Rouad ke, H02-CRYTR 3 Ratio 5‘5»0 5 1VA
Brass (#10-32 x 7. 8") 3020 10 3 Ratio 200/5, 1 VA
A7T1-0010 3 Mut. Hex - Brass (2 1(-32) 2200 3 Rawn 230/5, 1 VA
B856-0003 1 Washer Loack - EFT ys (i J02-0007 3 Ramo 300/8. 1 VA
854-0010 2 Washer Lock - 1T (=103) B BNA-G00 B seoew, Macoine - Round Hm@a
5260049 2 Washer, Flat - Brass (=32 x 17279
(VBG4 10 % 7o O 4 5280008 & wWasher, Fiat (13647 1D«
1327 Thk) 716" 00 x 1532 Thik)
2 813010 8 Serew, Machne « R Head T ke 6 Washer, Lock - EXT w10)
{21032 % 2y 1" -0t 6 My, Hox (8 10-32
3 854-0010 6 Washer, Lock - 1T ey 12 CURRENT TRANSEFORMER (Select Suze as Required)
4 302-0235 3 Clamp. Uppes 20952 3 Rawo 755, 2VA
5 . 302-0236 3 Clamp, Lower ‘ 302-0864 3 Rmm 150/, 2 VA
6 302:0253 L “’“mm P ; b " | C302-0865 0 B Ratio 20075, 2 VA
3 Lo ‘ © 3020866 0 0 3 Rabp 25075 2 2 VA
302-0608 0 3 Ratio 40075, 2 VA
302-0547 3 Ratio 500/5.2 VA
Lo ooy 3 Ravp WM» 2VA ‘
Y B02.0729 1 Bracket, Mounting - Tmmlmmm
1

14 302-0764 Brackat, Mounting - Transtarmoet

RY



CONTROL HEATER

o
o

e
o

o
I
o

o
s

e
o
o
o

K3

PEPRPREET

2
SC-1158
REF. PART QTy. PART
NO. NO. USED DESCRIPTION
1 3350110 1 Cable. Elecincal (3 Wire)
2 812-0090 2 Screw. Maching - Round Head
(#6-32 x 2-1.8")
3 860-0006 4 Nut, Hex (#-32)
4  856-0001 2 Washer, Lock - EIT (»6)
5 3011886 1 Cover, Thermostat
6 309-0128 1 Thermostal - Adjustable
7 800-0007 2 Screw, Cap - Hex Head
{17420 = 17}
8 862-0001 ¥4 Nut. Hex (1-4-20)
9 850-0040 2 Washer, Lock - Spring (14}
10 526-0052 2 Washer, Fiat (17.64" 1D x
Lo ‘ ! 916" QD x 116" Thi)
1 8620015 4 Nut, Hex (5/16-18) - Used
: As Spacers
i Heater - 75 Wan, 120 VAC,

12 3330151 |
| 300 Watt, 240 VAC

E3



REF.

NO,
!

' PART
NO.
821-0010

234-0270
815-0350

301-3156

821 0010 s

234@3&1 B
8210018

Qry.
USED

8

o
18

CONTROL HOUSING

PARY
DESCRIPTION

Screw Self-locking - Hex
Washer Head (1. 4-20x 12"}

- Gl Arr - Generator Inke
Screw. Tapping - Hex Washer

Head (#10-32 x 3'8")
.Panel. Aciess

‘Screw, Self-locking -

Washer Head {1/4- sz 1! 2
meper‘ Eng Ben =
- Strew. Seft-locking - He |
‘ ‘Washm and m fs m x 5 & »

REF.
NO.

8
9

1
"
12
13

;‘na‘]

PART
NO.

B856-0006
526-0018
BIO-0212
3013159
508-0200

9210010
mn‘-‘iﬂm:u :
:mwmm -

Qry.

USED

1

5
6
1
!
1

'8

I

PART
DESCRIPTION |

washer, Lock - EXT (1:4")
Wwasher, Flat (17/64" 1D =
5/8" OD x 116" Thk)
Nut, Hex (174:20)
Housing. Control Box
| Bushing. Cable - Nylon
wﬁcmw Self-locking - Hex |

: ; \ Washer Head (1/4-20 x 1/27)

Sctmw Seit: tlommnq ~Mx .

\

|
|
Walshm Head (5%!6‘18 Rl vm; I
Mdﬂh Oommam SERIRRIRRE T



REF.
Rer.

1

[ RUIF WX n

0w =~ .

10
1"
13
14

PART
NO.
215-0026
853-0008

301-3476
508-0001
860-0008
853-0005

526-0003
402-0354

- Qry.
: USED
2

N

o DN -

4

‘ PART
DESCRIPTION

Screw, Machine - Truss
Head (#10-32 x 3/8™)

Washer, Lock - External
Tooth (#10)

Cover - Transducer Box

Grommet, Rubber (1-1/6"00)

Nut, Hex (#8-32)

Washer, Lock - Externat
Tooth (»8)

Yasher. Fiat (11/64"1D x
38"00D x 1/32"Thk)

Mount, Vibration

TRANSDUCER (Select as Required)

302-1082
302-1083

821-0014

402-0070
303-3477
815.0350

812-0063

[ P OO = -

-8

60 Hertz
50 Hertz ; ;
Screw. Seif-locking - Hax
Wwasher Head {5/16-18 x
Mount, ibration:
Box, Transducer
Screw, Tapping - Hex Washer
Head (#10-32 x 3/8")
Screw. Machine - Round Head
(#6-32 x 1/27)

WATTMETER

i f‘z"*)

5

SC1157
PART QrTy. . PART
NO. USED ' DESCRIPTION
A53-0003 4  Washer, Lock - External
Tooth (#8)
860-0006 4 Nut, Hex (#6-32)
332-0609 1 Terminal, Strip
332-0610 1 Marker, Strip
302-1102 1 Wattmeter (Less Replaceable Dial)
DIAL, WATTMETER [Select as Required)
302-1103 1 Scale 0-35 kW
302-1104 1 Scale 0-50 kW
302-1105 1 Scale 0-70 kW
302-1106 1 Scale 0-90 kW
302-1107 1 Scals 0-115 kW
302-1108 1 Scale 0-160 kW
302-1109 1 Scale 0-180 kW
302-1110 1 Scale 0-200 kW
302-1115 1 | Scale 0-250 kW
302’11 16 1 Scale m kw; |
302-1117 1 Scale 0-350 kW' |
302-1118 1 Scale 0-400 kW .
302-1119 1 Scale 0-450 kW
302-1120 1 Scale 0-550 kW
302-1121 1 Scale 0-650 kW
302-1122 1 Scals 0-750 kW



VOLTAGE REGULATOR FILTER

AN
W DN\
By ~ ot .
o) W ot 2
% ~\\\‘ i‘x\‘.’-" \ -‘.';\

.- R \ AR
¥ e .o ; & ',"" : \\ Y \
" - ’_._-.._‘\\\ RN \ \\\\ AU \
: '.ov JUPT - ) \\\ \\\‘ \ \ \
: s e \\ \\,.-.‘:,.}0 \\ s v :
: Gy Wy R
b ' ]
\ B TR T R
\ AN\l TSN R +
\ \ P,y \ . R \ ~ :‘,% «&450 'h P \\
e - ot Ny Y ot N v":'."b"&;,: W) Q.\‘
agw \\ . \\\.‘ o () 0\‘
- AR AN
322 <) oK) R \
Gl ‘.,'-,\ N S ‘\‘
\’-,"" \\\ ’l' 'o' '0
N\ \\‘\- o .o‘
'.-.—.-_-_-.".'—"\\\\\ ,"," \\\ ..0'.
- "‘.\\\\\ s"'
< ) \‘\s“
177 S
11,12,13
< 14
4— : 16
10
ES1115
REF. PART QTy. PART REF. PART QTy. PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
KIT. FILTER - VOLTAGE REGULATOR (iIncludes 7 850-0040 2 Washer. Lock - Spring (1/4™)
Parts Marked ") 8 304-0427 4 Washer, Centering (1/4™)
232-2694 1 Used on Sets with End Beli 9 304-0292 2 Insuiator
Mounted Voltage Reguiator 10 354-0025 2 Resistor, Fixed. Wire Wound
232-2695 1 Used on Sets with Voltage {(10-Ohm, 100 Watt:
Regulator Mounted i Control 11 813-0028 4 Screw. Machine - Reund Head
Rox (#10-32 x 3/8™)
1 332-0941 5 ‘Tie, Cable 12 870-0053 4 Nut. Hex {#10-32)
2 800-0003 2 *Screw. Cap - Hex Head 13 850-0030 4 Washer. Lock - Spring (#10)
(1/4-20 x 172"} 14 312-0189 2 Bracket. Mounting - Capacitor
3 850-0040 2 ‘Washer. Laock - Spring {1:47) 15 312-0188 1 Capacitor, Fixed - 15 MFD,
4 ‘FILTER ASSEMBLY (includes all Parts Excepl 440vAC -
as Indicated) 16 232-2210 1 Brackel. Mounting . |,
232-2219 REF  Part of Kil 232-2694 17 526-0018 .15 Washer, Flat{1/4")
232-2692 REF Part of Kit 232-2695 18  TERMINALS (Select as Required) . I
5 812-0165 2 Screw. Machine - Round Head 332-1279 8 Insutated 14-16 AWG
(1/4-20 x 4-1/27) 332-0529 4 Lug 14-16 AWG
6 852-0001 2 Nut. Hex (1/4-20) * Paits included in kits ‘

E6



iGpner‘ator pkssemd‘ly it.qi‘ cccccccc ‘--w‘-o»-"a-j oooooo ‘aujnll

‘ ts:(:

Generator Section

Table of Contents

ILLUSTRATION | PAGE




GENERATOR ASSEMBLY - BRUSHLESS TYPE
USED WITH REMOTE VOLTAGE REGULATOR

z



GENERATOR ASSEMBLY - BRUSHLESS TYPE
USED WITH REMOTE VOLTAGE REGULATOR

REF. PART QTy. PART REF. PART Qary. PARTY
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 800-0003 2  Screw. Cap - Hex Head {1/4-20 x 1/27} 26 ROTOR ASSEMBLY. GENERATOR (Includes Parts Marked™)
(1/4-20 x 1/27) 50 HERTZ SETS
850-0040 2  Washer. Lock - Spring (147} 2012666 1 Code 515
150-1456 1 Conlact Assembiy - 201-2669 1 yCode 518
Overspeed Switch {includes (Exiended Stack)
Parts Marked -} 50 HERTZ SETS
4 862-0001 2 +Nut, Hex {1/4-20) 201-2669 ] Code 3
5 853-0013 1 +Washer, Lock - ET (1/47} 201-2687 L] Code 3
6 1500723 1 +Contact, Electrical {Environmentat Protected)
7 870-0250 1 +Nut, Insulated 201-2666 1 Codes 8D. 7, 9%, 1§
B 150-1356 1 +Bracket, Mounting - Contact 2002868 ! 1Oode 18
8 862-0011 4  Nut, hex - Grade 8 {3/8-18) {Extended Stack)
10 B50-0050 4  Washer, Lock - Spring (3/87) 201-2684 1 £Code 15
11 STUD {Select as Required) {Enwironmental Protected)
520-0718 4  3/8-16 UNC x 14-11/16"Lg 2012887 1 £Code 15
520-0721 4 3/8-16 UNC x 16-1132"Lg (Extended Stack and
12 503-0611 4  Hose, Rubber Enwnronmental Protected)
i3 B800-0009 4  Screw. Cap - Hex Head 27 B0O-Q513 1 *Screw. Cap - Hex Head
(1/4-20 x 1-172") Modified with 3/8-15 Tapped
14 850-0040 4  Washer. Lock - Spring (1/8") Center Hole (3/4-10 x 1-1/27)
15  STATOR, EXCITER {Select as Required) 28 850-0079 1 “Washer, Lock - Spring (3/47)
220-2353 1 Standard 29 526-0238 1 “Washer, Flat - Steel Alloy
220-1774 1 £Environmental Protected 1316”10 x 2"0D x
i6  509-0125 1 Seal. Oil - “O" Ring 3/16"Thk)
17 211-0185 1 End Bell, Generator 30 510-01 1 “Beaning. Bail
18 800-0008 2 Screw, Cap - Hex Head 31 232-2%02 1 “Spacer, Slgeve
{1/4-20 x 1-1/4"} 32 "ROTOR ASSEMBLY. EXCITER (See Separate
19 850-3040 2 Washer, Lock - Spring (1/4") Group for Components)
20  862-0001 2 Nut, Hex (1/4-20) 201-1739 1 Standard
27 234-0368 1 Screen. Air - Generator 2071845 1 E£Environmental Protected
22 STATOR ASSEMBLY. GENERATOR 33 515-0145 1 *Wey. Machine (178~ x 174" x 7/8")
50 HERTZ SETS 34 "BOLT, PLACE - HEX HEAD, GRADE 8
220-1994 1 Code 515 {Select as Regquined)
220-1997 1Code 515 805-0033 8 SB8Mx1
(Extended Stack) 805-0035 B S/8-11 x 1-9/2
60 HERTZ SETS 35 526-0259 8 “Washer, Flat - Hardened Steal
220-1552 1 Code 3 {11/18"0D % 1-3/8"0D x
220-1845 1 £Code 3 7/64" Thk)
{Environmental Pratected) 36 "BOLT PLACE - HEX HEAD, GRADE 8
220-2621 1 Code 6D {Select as Required)
220-2459 1 Code 7 805-0018 8 Jd8-wx1
220-1599 1 Code 9X 805-0019 8 3/8-16 x 1-1/4"
220-1451 1 Code 15 . 37 2050089 1 °Fan, Generator
220-1454 1 1Code 15 38 232-2078 1 "Disk Dnive - Generator
o - (Extended Stack)
220-1783 1 £Code 15
{Environmental Protected)
220-1786 1 t£Code 15 ~ = Parts Included in Overspeed Switch Assembly.
(Extended Stack and * « Parts Included in Ganeraitr Rotor Assembly.
‘ (Environmental Protected { - Extended Stack type assembiies that are used on sets having
23 B0OD-0G48 1 Screw, Cap - Hex Head full power outpu! On Hoth single and three phase hookups. Both
{3/8-16 x 3/4") phases carry same kW and KVA ratings.
24 3856-0010 1 Washer, Lock - EIT {3/87) £ - Environmental protected assemblias or parts which ane coaisd with
25 150-0717 1 Switch, Overspeed apoxy and are 1or use in high humidity aneas,

X



REF. PARTY
NO. NO.

232-2444

1 8130112
526-0140

850-0030
870-0053

508-0093

-~ W n

o

Qrv,
USEOQ

1

o b

VOLTAGE SUPPRESSOR ASSEMBLY

PART
DESCRIPTION

Voltage Suppressar Assembly
{Inciudes Items 5 thru 11)

ATTACHING PARTS FOR ASSEMBLY

Screw. Maching - Round Head
i#10-32 x 2-1/2")

Washer Flat (7/321D =
3/8"0D x 3/64"Thk)

Washer, Lock ~ Spting (#10)

Nut. Hex (¥ 10-32)

[T S

Grommel. Rubber

F4

10
"

PART
NO.

305-0528

£26-0140

250-0030
870-0083

363-0054
363-0085

Qry.
USED

Heatsink - Negative EE R

5NN

PART
DESCRIPTION

Set, Voltage Suppressor (Matched Pair)
incluges items 7 thru 8

ATTACHING PARTS FOR
SUPPRESSORS

Washer, Flat (7/3271D x
38700 x 364" Thik)

Washer. Lock - Spring (¥10)

Nut, Hex (¥10-32)

L)
e ]

Heatsink - Positive| R




EXCITER ROTOR

G-10%0

REF. PART  QTY. ‘ PART

NO. NO. USED DESCRIPTION
AOTOR ASSEMBLY. EXCITER {Includes Parts Marked °)
201-1739 1 Standard
201-1845 1 Enviromental Protected

{Expoxyed)
1 813-0100 2 Screw. Machine - Round Head
{#10-32 x 1427}
2 870-0053 2 Nut. Hex {#10-32)
3 850-0030 2 Washer, Lock - Spring (¥10)
4 526-0008 2 Washer, Fiat (13/54" 10 x
716" OD x 1732" Thk)
§ 8130110 4 *Screw, Machine - Round Head
{#10-32 x 27}
6 870-0053 4 *Nut. Hex (#10-32)
7 850-0030 4  "Washer, Lock - Spring {(#10} .
8 | 526-0009 4 “Washer, Flat (7/327 1D x
L } 1:2° 00 x 1/16” Thk):
g9 ' 508-0187 4  ‘Spacer, Stepped
10 332-0050 2 *Clamp, Loop
11 508-0093 2 *Grommet. Rubber
12 870-0053 6 “‘Not, Hex (#10-32)
13  850-0030 6 *Washer, Lock - Spring {#10)
14  *DIQOE. RECTIFIER - POSITIVE (CR1. CR2, CRJ)
358-0016 3 Standard
358-0044 3 Enviromental Protected
{Expoxyed) ,
15 ‘'DICODE, RECTIFIER - NEGATIVE (CR4, CR5, CR6)
358-0015 3 Standard
358-C043 3 Enviromental Protacied
{Expoxyed)
16 363-0054 1 *Heat, Sink - Posiive Diodes
17 363-0055 i ‘Heat. Sink - Negative Diodes

~* - Parts included in Exciter Rotor Assembly

F5



GENERATOR HEATER

AP e
. \ \ \
X \
,’;o' .\\ ~\ % \
\\ 13 "\\(\\\\\\1 e\‘ \ \
R U S
(IR I NI \
1A k| l\\'-\ A : Vo
FNR WY 8 f
I b et N
SAON L R d Y
o \\'.’,:55}}‘\7 o ! N
SR N
ina, ' AN\ AN
AR, ) ,'/‘ :"('.\ K N "e s\
#

)
- \ K
\\\ N

ey
S IS A
NS N
Ce ;ﬁ\\

¢
NANRRE R -:."'-.':.\\
) * .
N q\:;:‘: SIS J
N

B I e %;;\4%’
‘-m.___*“mM_"‘.,-#-“"’ ;_, W ‘
e “‘“\mna«q%’.‘*’ai“w
G1085
REF. PART arTy. ‘ PART
NO. NO. USED DESCRIPTION
HEATER. GENERATOR
1 120 Vol
1 240 Vot
1 CABLE ASSEMBLY (Includes Thermostat)
335-0146 1 120 voit
335-0147 1 240 Volit
2 800-0004 1 Sciew, Cap - Hex Head
(1/4-20 x 5:8")
3 850-0038 1 Washer, Lock - Spring (1/47)
4 ‘526-01‘58 1 Washer, Flal (17:64"10

) 1" OD x 1/8* Thk)

5 HEATER ELECTRICAL L ;

333.0059 1 120 Vol 125 Watt - ‘
333-0192 1 240 Volt. 200 Watt

Fé



Chassis-Housing Section

Table of Contents

ILLUSTRATION PAGE

Chassis...covveeeuneenens R R G2
CirCUitBr‘eaker oooooooooooooo m“'bl*‘l’l'r‘b oooooooo rre e G4




CHASSIS




REF.
NO.
1

N eWw ;M)

0
11
12

PARY
NO.

800-0520
800-0050
850-0050
526-0026
800-0072
856-0012
800-0091
856-0013
850-0050
862-0016

337-0090
800-0028

QTy.
USED

2

- N’ N

P PP S

PARY
DESCRIPTICN

Screw, Cap - Hex Head
(3/4-10 x 17}
Screw. Cap - Hex Head
(3/8-16 x 1™}
Washer, Lock - Spring (3/8")
Washer. Fiai
Screw, Cap - Hex Head
(7/16-14 x 1-1.4")
Washer, Lock - External/internal
Tooth {7/167)
Screw. Cap - Hex Head
(1/2-13 x 1-1/47)
Washer. Lock - Externalinternal
Tooth {127
Washer. Lock - Spring (1/2°)
Nut, Hex {1/2-13)
Strap. Electnical
Screw. Cap - Hex Head
{5/16-18 x 1"}

CHASSIS

63

REF.
NO.

13

14
15
16
17

18
19
20

21
22
23

24
25
26
27

PART
NO.

856-0008

850-0045
862-0015
332-1473
800-0090

B50-0060
862-0016
B0D-0520

4023
403-0910
800-0071

850-0055
862-0004
402-0030
403-0an 7

Qry.
USED

1

= N B B =2 = =e

£ =i =

== N B I

PART
DESCRIPTION

Washer. Lock - External/internal
Tooth (5/16")

wWwasher, Lock - Spring {5/167)

Nut, Hex (5/16-18)

Terminal. Lug

Screw Cap - Hex Head
(W23 x 1)

Washer, Lock - Spring {1/27)

Nut, Hex {1/2-13)

Screw, Cap - Hex Head
{3/4-10 x 1)

Mount. Vibration - Engine

Support, Mounting - Engine

Screw, Cap - Hex Head
(7/16-14 x 17}

Washer. Lock - Spring (7/16")

Nul. Hex (7/16-14)

Mount, Vibration - Generator

Chassis



CIRCUIT BREAKER

64

-

. v,.“" 7
-7 . ~ #
« - » o
i o, 7.
. - ,,
v&wwsmxmm'&xumumh P
. ' rd
A -..m-._--_--.,-...-,..;_.w.....'.-.,‘.-...f
- ]
-

|

T

o

[

" '}

: !
: [
#
1 ]
]
4
1
'
1
W H
h

8C-1138



REF.

-

[ B

WD

ENOTE - For Circuit Breakers with special features like Shunt

CIRCUIT BREAKER

f-¥ V-2 4

PART QTy. PART
NO. USED DESCRIPTION

815-0350 6 Screw, Tapping - Hex Washer
Head (#10-32 x 3/8™}

301-3192 1 Panet, Cover - Circuit Breaker

SLEEVING. INSULATION - SHRINKARLE (Seiect as

Required)

898-0863 471D

893-0865 1" 1D

898-0875 1-1/2" 1D

898-0869 2° 10

SLEEVING. INSULATION - FIBERGLASS Select as

Required)

B98-C974 3470

898-0976 11D

8006-0028 5 Screw. Cap - Hex Head
{5/16-18 x 17)

526-0022 10 Washer, Fiat (2164 ID x
9/16” OD x 1/16” Thk}

850-0045 5 Washer, Lock - Spring {5/16™)

R52-0015 5 Nit, Hex {5/16-18}

812-0094 4 Screw. Machine - Round Head
(#8-32 x 3-58"y

850-0025 4 Washer. Lock - Spring (#8)

Trip, AUX Contacts etc.. not histed above - Contact
your nearest Onan Parts Center and provide your

Model, Serial and Specification numbers. Also provide
any identification numbers or rating from the Circuit

Breaker to be replaced.

REF.
NO.

PARY

NO.

aTy.
USED

PART
DESCRIPTION

1 £CIRCUIT BREAKER (Select as Required)

G5

"2

13
14

320-0415
320-0413
320-0384

320-0416

320-0414
320-p487
320-0411
320-0379
320-0418
320-0412
320-0380

320-0771

320-0419

320-0346

320-0425
320-0772

320-0344
320-0347

320-0773

320-0348

320-0059

320-0349
#00-0003

$50-0040
I3 187

L
1
1

- ms mf s

-

= N) Ry = =i

40-50-60 AMP
40 AMP, 3 PH, 347/600 VAC
50 AMP, 3 PH, 277/480 VAC
60 AMP, 3 PH, 200/346 -
2207380 VAC
60 AMP, 3 PH, 347/600 VAC
70-50-100 AIAP i
70 AMD 2 DU 977/480 VAC
70 AMP, 3 PH, 347/800 VAC
80 AMP, 3 PH, 1207240 VAC
90 AMP, 3 PH, 200/346 -
220/380 - 277/480 VAC |
90 AMP, 3 PH_ 347/600 VAC
100 AMP, 3 PH, 120/208 VAC
100 AMP, 3 PH, 200/346 -
220/380 - 277/480 VAC
100 AMP, 3 PH, 127/220 VAC
with 24 VDC shunt trip and
AUX contacts
125 AMP
125 AMP, 3 PH, 200/348 -
220/380 VAC
150 AMP
150 Amp, 3PH, 1201209 -
1207240 VAC i ‘
150 AMP, 3 PH, 200/346 VAC
150 AMP, 3 PH, 127/220 VAC
with 12 VDC shunt trip'and
AUX contacts
175 AMP
175 AMP, 1 PH, 120/240 VAC
175 AMP, 3 PH, 120/208 -
1207240 VAC
175 AMP. 3 PH, 127/220 VAC
with 12 VDC shunt trip and
AUX contacts
200 ANIP
200 AMP, 3 PH_ 120/208 -
120/240 VAC
25 ANMP
225 AMP, 1 PH. 1201240 VAC
225 AMP. 3 PH, 120/208 VAC

| Screw, Cap - Hex Head

(/420 x L/27) ‘
Washer, Lock - Spring (1/4")
Brackat, Maounting - Curcu

Broaker



